T395SHEU

Parts Catalog



= At

1. 91 & PART NO. EG

FIG 100 ENGINE

FIG 101 CYLINDER BLOCK

FIG 102 GEAR HOUSING

FIG 103 FLYWHEEL HOUSING & OIL SUMP
FIG 104 CYLINDER HEAD & BONNET

FIG 105 SUCTION MANIFOLD

FIG 106 EXHAUST MANIFOLD

FIG 107 DIESEL PARTICULATE FILTER(DPF)
FIG 108 CAMSHAFT & DRIVING GEAR

FIG 109 CRANKSHAFT & PISTON

FIG 110 LUB OIL SYSTEM

FIG 111 COOLING WATER SYSTEM

FIG 112 FUEL SUPPLY PUMP

FIG 113 FUEL INJECTION VALVE

FIG 114 FUEL PIPE

FIG 115 STARTER MOTOR

FIG 117 ELECTRONIC CONTROL UNIT(ECU)
FIG 118 ELECTRIC PARTS

2. A E J|E PART NO. T2

FIG 201 AIR CLEANER

FIG 202 RADIATOR

FIG 203 MUFFLER

FIG 204 FUEL TANK & HOSE

FIG 204 FUEL TANK & HOSE[SAP Jt M 2 J|]101l Al

FIG 204A KIT No. : 12397090000
FIG 205 OIL COOLER

3. 24 X/BH 0 A/AEIHE PART NO. T3

FIG 302 BRAKE PEDAL

11
13
15
18
20
22
24
26
28
30
32
34
36
38
40
42

45
47
49
51
53
95
o7

60



FIG 303 BRAKE

FIG 304 FRONT WHEEL MOUNTING

FIG 305 REAR WHEEL MOUNTING

FIG 306 STEERING WHEEL & DASH COVER
FIG 307 STEERING VALVE & TILT

FIG 308 STEERING CYLINDER

4. EcAAQ[E PARTNO. T4

FIG 401 TRANSMISSION FRONT CASE
FIG 402 HST

FIG 403 MID CASE

FIG 404 4WD DRIVE GEAR

FIG 405 INPUT GEAR

FIG 406 SUB CHANGE GEARS

FIG 407 PINION GEARS

FIG 408 P.T.O DRIVE SHAFT

FIG 409 P.T.O CHANGE GEARS

FIG 410 DIFF LOCK

FIG 411 TRANSMISSION REAR CASE
FIG 412 REAR AXLE HOUSINGS (1)
FIG 413 REAR AXLE HOUSINGS (2)
FIG 414 MID P.T.O GEARS

FIG 415 SUB CHANGE LEVER

FIG 416 FORWARD & REVERSE CONTROL LINKAGE
FIG 417 CRUISE CONTROL

FIG 418 4WD CHANGE LEVER

J=

5. XL E = PART NO.T5

FIG 501 FRONT AXLE BRACKET
FIG 502 FRONT DIFFERENTIAL GEARS
FIG 503 FRONT AXLE HOUSING
FIG 504 FRONT GEAR CASE (1)
FIG 505 FRONT GEAR CASE (2)

6. = 2/3&8 & 3 PART NO. T6
FIG 601 GEAR PUMP

62
64
66
68
70
72

75
77
79
81
83
85
87
89
91
94
96
98
100
102
104
106
108
110

113
115
117
119
121

124



FIG 602 CYLINDER CASE
FIG 603 LIFT ARM

FIG 604 CYLINDER

FIG 605 POSITION LINK (1)
FIG 606 POSITION LINK (2)
FIG 607 CONTROL VALVE
FIG 608 POSITION LEVER
FIG 609 HYDRAULIC PIPE (1)
FIG 610 HYDRAULIC PIPE (2)
FIG 611 EXTERIOR HYD. VALVE
FIG 612 3-POINT LINK

FIG 613 HITCH & COVER

7. NE N E/I 8] PART NO. T7

FIG 701 HOOD (1)
FIG 702 HOOD (2)

FIG 704 FRONT & REAR MOUNTING
FIG 705 DASHPANEL

FIG 706 SEAT & MAT

FIG 707 DOOR

FIG 708 FRONT GLASS

FIG 709 REAR GLASS

FIG 710 SUB FENDER & COVER
FIG 711 MIRROR

FIG 712-1 HEATER & AIR-CON

FIG 712-2 HEATER & AIR-CON

FIG 713 FENDER COVER

FIG 714 ROOF

FIG 715 CABIN INTERIOR

8. 8% PARTNO. T8

FIG 801 BATTERY & MOUNTING
FIG 802 LIGHTS

FIG 803 INSTRUMENT PANEL
FIG 804 ELECTRIC SYSTEM

FIG 805 HARNESS (1)

126
128
130
132
134
136
138
140
142
144
146
148

151
154
157
159
161
163
166
168
170
172
174
176
178
180
182

185
187
189
191
193



FIG 806 HARNESS (2)

9. ct8/= & PART NO.T9

FIG 901 TOOL & ACCESSORY
FIG 902-1 LABEL
FIG 902-2 LABEL

195

198
200
203



1. 8l & PART NO. EG

FIG 100 ENGINE

FIG 101 CYLINDER BLOCK

FIG 102 GEAR HOUSING

FIG 103 FLYWHEEL HOUSING & OIL SUMP
FIG 104 CYLINDER HEAD & BONNET

FIG 105 SUCTION MANIFOLD

FIG 106 EXHAUST MANIFOLD

FIG 107 DIESEL PARTICULATE FILTER(DPF)
FIG 108 CAMSHAFT & DRIVING GEAR

FIG 109 CRANKSHAFT & PISTON

FIG 110 LUB OIL SYSTEM

FIG 111 COOLING WATER SYSTEM

FIG 112 FUEL SUPPLY PUMP

FIG 113 FUEL INJECTION VALVE

FIG 114 FUEL PIPE

FIG 115 STARTER MOTOR

FIG 117 ELECTRONIC CONTROL UNIT(ECU)
FIG 118 ELECTRIC PARTS

11
13
15
18
20
22
24
26
28
30
32
34
36
38
40
42



==

FIG 100 ENGINE Year/Month
T395SHEU 2022-12
NOTE




k!
FIG 100 ENGINE Year/Month
2022-12
T395SHEU
KEY NO PART NO DESCRIPTION SPEC | QTY |Rrepair|EFFECTIVE| pEMARKS

DATE

100 1 12351010002

ol X

(L i)

, 3STNV88C-DKTF

NOTE




s g
FIG 101 CYLINDER BLOCK Year/Month

T395SHEU 202212

v!:"'--: '.:l I .-
i : i“ﬁ\\ 2
12— g \ ““ ' :
{1

1?‘*” ‘a}i

9_
L 11 Y-
- 12
—13
| 24|
35 o | 1
35 [

WEASAR | 7 9-9XBB
SPARE PART | UNDER-SIZED PART 8
T

"1.’

NOTE




==
Year/Month
FIG 101 CYLINDER BLOCK
202212
T395SHEU

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
101 1 129A00-01560 BLOCK ASSY, CYLINDER 1

101 4 [129001-01250 PLUG, DISH TYPE 50 1 1

101 5 |171051-01921 PLUG, NPTF1 1 1

101 6 |129150-02020 BOLT, METAL CAP 8

101 9 |[129795-02412 BUSH, CAMSHAFT 1

101 10 |27241-300000 2 6

101 11 | 124060-01050 PLUG, PT1/8 1

101 12 [ 124160-01910 PLUG, PT1/4 2

101 13 [124160-01910 PLUG, PT1/4 1

101 14 | 27241-120000 PLUG, 12 1

101 24 1129150-02931 BEARING ASSY, THRUST 2

101 27 1129150-01200 BOLT, CYLINDER HEAD 14

101 28 | 129A00-01331 GASKET ASSY, HEAD 1

101 29 |129001-02931 BEARING ASSY, MAIN 4

101 32 1129150-02871 BEARING ASSY, MAIN 4

101 35 |129150-02941 BEARING, THRUST 0.25 1

NOTE

-10 -




==

Year/Month

2022-12

GEAR HOUSING

FIG 102

T395SHEU

NOTE

-11 -



==
FIG 102 GEAR HOUSING vear/Month
T395SHEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
102 1 129C00-01500 CASE, GEAR 1
102 2 | 129100-01580 PIN, PARALLEL 8X16 2
102 3 | 124160-01751 CAP, FILLER 1
102 4 [129795-01950 PIPE, DOWEL L=18 2
102 5 |119609-32040 O-RING, P16 2
102 6 |119624-32040 O-RING, P12.0 1
102 7 |24311-000320 S E0dE 1
102 8 |[26106-080162 FSASUHA=SE 3
102 9 | 124240-01871 COVER, PUMP 1
102 10 [129C26-01890 GASKET, HO-P 1
102 11 [ 22190-080002 WASHER, SEAL 8 1
102 12 |26106-080162 FSASUHA=SE 4
102 13 | 124240-01871 COVER, PUMP 1
102 14 [ 129C26-01890 GASKET, HO-P 1
102 15 |22190-080002 WASHER, SEAL 8 1
102 16 |26106-080142 BOLT, M8X 14 PLATED 1
102 17 |26106-080352 FSASUHA=SE 3
102 18 [129C00-01550 COVER ASSY, GEAR CAS 1
102 | 20 |119934-01800 SEAL, OIL 1
102 | 21 |124240-01871 COVER, PUMP 1
102 | 22 |22190-080002 WASHER, SEAL 8 1
102 | 23 |26106-080162 SASUHA=SE 4
102 | 24 |26106-080352 SASUHA=SE 1
102 | 25 |26106-080402 BOLT, M8X 40 PLATED 5
102 | 26 |26106-080602 BOLT, M8X 60 PLATED 3
102 | 27 |26106-080852 FSASUHA=SE 4
NOTE

-12 -




==

Year/Month

2022-12

FLYWHEEL HOUSING & OIL SUMP

FIG 103

T395SHEU

NOTE

-13-



==
FIG 103 FLYWHEEL HOUSING & OIL SUMP Year/Month
T395SHEU 202212

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
103 1 129100-01580 PIN, PARALLEL 8X16 2

103 2 | 129A26-01600 HOUSING, FLYWHEEL 1

103 3 | 119620-01750 CAP 1

103 4 [26206-100252 BOLT, M10X 25 PLATED 8

103 5 |129052-01551 COVER ASSY, OIL SUMP 1

103 6 | 129054-01640 PLUG, DRAIN 12 1

103 8 |[22190-120002 WASHER, SEAL 12 1

103 9 |[129052-01692 SUMP ASSY, OIL 1

103 11 [ 124160-01910 PLUG, PT1/4 1

103 12 | 129555-01750 PIPE, DOWEL 14X19 1

103 13 [26106-080122 BOLT, M8X 12 PLATED 6

103 14 |26106-080252 FSASUHA=SE 6

103 15 |26106-080502 BOLT, M8X 50 PLATED 2

103 16 |26106-081002 BOLT, M8X100 PLATED 10

103 17 |26106-081202 BOLT, M8X120 PLATED 4

103 18 [129100-01580 PIN, PARALLEL 8X16 2

103 19 |[129100-01640 CASE ASSY, OIL SEAL 1

103 | 21 |129795-01780 SEAL, OIL 1

103 | 22 |129486-01670 BOLT, M8X30 9

103 | 23 |129A00-21710 SENSOR, FLYWHEEL REV 1

103 | 24 |26450-060162 BOLT, M6X 16 1

NOTE

-14 -




==

Year/Month

2022-12

CYLINDER HEAD & BONNET

FIG 104

T395SHEU

NOTE

-15 -



==
FIG 104 CYLINDER HEAD & BONNET vear/Month
T395SHEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
104 1 129004-11241 SHAFT ASSY, ROCKER 1
104 2 | 129004-11251 SHAFT, ROCKER ARM 1
104 4 [119802-11260 SUPPORT, ROCKER ARM 2
104 5 |[119802-11270 SUPPORT, ROCKER ARM 2
104 6 |119802-11280 BOLT, STUD 3
104 7 | 129150-11280 SPRING, ROCKER 3
104 8 |129004-11650 ARM ASSY, ROCKER 6
104 9 |129150-11230 SCREW, VALVE ADJUST 6
104 11 [ 129150-11750 NUT, M8 6
104 12 [ 129150-11370 CAP, VALVE 6
104 13 [ 129A00-11710 HEAD ASSY, CYLINDER 1
104 19 |27241-400000 PLUG, 40 2
104 | 20 |129005-11100 VALVE, SUCTION 3
104 | 21 [129100-11112 VALVE, EXHAUST 3
104 | 22 |129795-11120 SPRING, VALVE 6
104 | 23 |129795-11180 RETAINER, SPRING 6
104 | 24 |124460-11340 SEAL, VALVE STEM 3
104 | 25 |129A00-11340 SEAL, VALVE STEM 3
104 | 26 |27310-080001 COTTER, 8 6
104 | 28 |129978-11871 GASKET,INJECTOR 3
104 | 29 |129A00-11900 RETAINER, INJECTOR 3
104 | 30 |120270-54410 WASHER, INJECTOR 3
104 | 31 |22351-060012 AT 2
104 | 32 |26106-080252 FSASUHA=SE 2
104 | 33 |26106-080352 FSASUHA=SE 3
104 | 34 |26106-080502 BOLT, M8X 50 PLATED 6
104 | 35 |124160-01751 CAP, FILLER 1
104 | 36 |124160-11360 KNOB 3
104 | 37 |129A00-11360 BONNET ASSY 1
104 | 38 |129004-03010 PLATE, BAFFLE 1
104 | 39 |129150-03070 BAFFLE, BREATHER 1
104 | 40 |123907-03100 DIAPHRAGM 1
104 | 41 |123907-03110 PLATE 1
104 | 42 |123907-03120 PLATE, BREATHER 1
104 | 43 |123907-03140 SPRING, DIAPHRAGM 1
104 | 45 |129A00-11310 GASKET, BONNET 1
104 | 46 |129A00-11330 JOINT 1
104 | 47 |129978-12700 SENSOR,PRESSURE 1
104 | 48 |129A00-12780 O-RING,PRES SENSOR 2
104 | 49 |129A00-13360 HOSE ASSY, PRES EXH 1
104 | 51 |129A00-13380 CLIP, HOSE 14 2
104 | 52 |119640-61400 PLUG 1
104 | 53 |22857-500100 SCREW, 5X10 4
104 | 54 |22857-500100 SCREW, 5X10 6
104 | 55 |26450-060162 BOLT, M6X 16 2
NOTE

-16 -




==
Year/Month
FIG 104 CYLINDER HEAD & BONNET
202212

T395SHEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
104 | 56 |24311-000120 O-RING, 1AP12.0 3
104 | 57 |24311-000320 S E0dE 1
104 | 58 |129A00-07900 LIFTER, ENGINE 1
104 | 59 |26106-080202 BOLT, M8X 20 PLATED 8X20 2
104 | 60 |129A01-07900 LIFTER, ENGINE 1
104 | 61 |129A01-16810 STAY,DPF 1
104 | 62 |129A23-17380 BRACKET, DPF 1
104 | 63 |26106-080202 BOLT, M8X 20 PLATED 8X20 2
104 | 64 |26106-080252 FSASUHA=SE 1
104 | 65 |26106-080302 FSASUHA=SE 2
104 | 66 |129008-77800 PLUG, GLOW 3
104 | 67 |129A00-77820 CONNECTOR, GLOW PLUG 1
104 | 68 |119803-77830 HARNESS, WIRE 1
104 | 69 |120130-11860 GUIDE, VALVE 3
104 | 70 |129150-11810 GUIDE, VALVE 3

NOTE

-17 -




==

Year/Month

2022-12

SUCTION MANIFOLD

FIG 105
T395SHEU

Fig.4

NOTE

-18 -



==
FIG 105 SUCTION MANIFOLD Year/Month
T395SHEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
105 1 129005-03080 HOSE ASSY, BREATHER 200 X 300 1
105 2 129410-03990 CLAMP, HOSE 21.5 123 X 456 X 789 2
105 3 |129A00-12110 GASKET,INT.MANIFOLD 1
105 4 [129A00-12150 MANIFOLD ASSY,INTAKE 1
105 5 |129A00-12100 MANIFOLD, AIR INTAKE 1
105 6 |26216-060202 SR = 2
105 7 | 129A00-12720 SENSOR,AIR TEMP 1
105 8 |26106-080502 BOLT, M8X 50 PLATED 3
105 9 |129A00-12810 GASKET, COLLECTOR 1
105 | 10 |[129A00-12851 COLLECTOR, INT CMP 1
105 | 11 | 119660-01570 BOLT, STUD M6X12 1
105 | 12 |[129A00-12711 SENSOR,AIR TEMP 1
105 | 13 |129A00-12790 O-RING,TEMP SENSOR 1
105 | 14 |129A00-12830 COLLECTOR, INT 1
105 | 15 |129A00-59110 JOINT, HOSE M14 1
105 | 16 |129A00-59120 JOINT, HOSE 14 1
105 | 17 |22190-140002 WASHER, SEAL 14 2
105 | 18 |26216-080302 STUD, M8X 30 2
105 | 19 |26716-060002 F2UHE 1
105 | 20 |26106-080502 BOLT, M8X 50 PLATED 1
105 | 21 |26106-080752 BOLT, M8X 75 PLATED 1
105 | 22 |26216-081052 STUD, M8X105 3
105 | 23 |26306-080002 NUT, M8 3
105 | 24 |129A00-12820 BEND, INLET 1
105 | 25 |129A00-12900 THROTTLE BODY(INT 1
105 | 26 |129A00-12910 GASKET,THROTTLE 2 2
105 | 27 |26106-060202 BOLT, M6X 20 PLATED 2
105 | 28 |26106-060402 BOLT, M6X 40 PLATED 4
105 | 29 |26106-060902 BOLT, M6X 90 PLATED 2
NOTE

-19 -




==
FIG 106 EXHAUST MANIFOLD Year/Month

2022-12

T395SHEU

Fig. 5

NOTE

-20 -




==
FIG 106 EXHAUST MANIFOLD Year/Montn
T395SHEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
106 1 129A00-13100 MANIFOLD, EXHAUST 1
106 2 | 129A00-13110 GASKET, EXH MANIFOLD 1
106 3 | 123900-13130 STUD, M10X22 4
106 4 [ 129A01-13601 BOLT, M10X50 10.9T 1
106 5 |129F01-13630 BOLT, M10X80 10.9T 3
106 6 |129A01-13700 STUD,10X80 2
106 7 | 129A00-13770 SENSOR,EXH TEMP. 1
106 8 |129A00-91200 BAND CLIP 1
106 9 |26306-100002 NUT, M10 2
106 10 | 129A00-13300 PIPE ASSY, EXHAUST P 1
106 11 | 23297-080061 CLAMP, A8X 6 2
106 12 | 129A00-13350 BOLT, PIPE JOINT 1
106 13 |23414-120000 GASKET, 12X1.0 2
106 14 |26106-060122 BOLT, M6X 12 PLATED 2
106 15 | 129A00-13400 COOLER, EGR 1
106 16 | 129A00-13410 GASKET, EGR COOLER 2
106 17 [ 129F01-13600 BOLT, M10X90 10.9T 1
106 18 | 129E00-13620 BOLT, M8X40 10.9 2
106 19 | 129A00-13851 PIPE CMP, EGR OUT 1
106 | 20 |[129A00-13861 PIPE,EGR OUT 1
106 | 21 |129418-18320 BOLT, STUD M8X20 2
106 | 22 |26106-080502 BOLT, M8X 50 PLATED 2
106 | 23 |[129A00-13751 SENSOR,EGR GAS TEMP 1
106 | 24 |129A00-13800 PIPE(EGR CMP 1
106 | 25 |129927-13810 GASKET 1
106 | 26 |26106-080252 FSASUHA=SE 2
106 | 27 |26306-080002 NUT, M8 2
106 | 28 |[129A00-13901 VALVE, EGR 1
106 | 29 |129A00-13910 GASKET, EGR-V IN 1
106 | 30 |129A00-13920 GASKET(EGR-V OUT 1
106 | 31 |26306-080002 NUT, M8 2
NOTE

-21 -




FIG 107

T395SHEU

DIESEL PARTICULATE FILTER(DPF)

==
Year/Month

2022-12

46
44

NOTE

-22.




==
FIG 107 DIESEL PARTICULATE FILTER(DPF) Year/Month
T395SHEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
107 1 128300-13230 GASKET, SILENCER 1
107 2 129A00-16820 STAY,DPF 1
107 3 129A00-16830 STAY,DPF 1
107 5 129C00-13940 SENSOR, EXH.TEMP 1
107 6 129C00-13950 SENSOR, EXH.TEMP 1
107 7 129A26-16000 DPF ASSY 1
107 8 129A00-16210 CASE, DOC 1
107 10 | 129A00-16410 CASE, SOOT FILTER 1
107 12 | 129A00-16500 SILENCER, DPF 1
107 13 | 129A00-16600 GASKET, DPF 2
107 14 | 129A00-16610 BOLT, M8X28 10.9T 16
107 15 | 129C01-16690 LIFTER, DPF 1
107 16 | 129A00-16700 STIFFENER, DPF A 5
107 17 | 129A00-16720 STIFFENER, DPF B 1
107 18 | 129A00-16740 STIFFENER, DPF C 1
107 19 | 129A00-16750 STIFFENER, DPF C 1
107 20 |26106-080142 BOLT, M8X 14 PLATED 2
107 21 |26306-080002 NUT, M8 16
107 23 | 129A00-13350 BOLT, PIPE JOINT 2
107 24 | 129A00-17311 GASKET,SENSOR 4
107 25 | 129A00-17330 PIPE ASSY, SENSOR 1
107 26 | 129A00-17360 PIPE ASSY, SENSOR 1
107 27 | 129A00-17610 HOSE ASSY,PRES EXH 1
107 29 | 129A00-17520 CLIP, HOSE 2
107 30 | 129A00-17670 HOSE ASSY,PRES EXH 1
107 31 | 129A00-17570 CLIP, HOSE 2
107 33 | 129978-17700 SENSOR,PRESSURE 1
107 34 | 129A00-17780 BRACKET, SENSOR 1
107 35 |26106-060162 BOLT, M6X 16 PLATED 2
107 36 |26106-080202 BOLT, M8X 20 PLATED 8X20 2
107 37 | 129A00-91200 BAND CLIP 1
107 38 |129C00-91200 BAND 1
107 39 | 129A00-91430 CLIP, CONNECTOR 2
107 40 | 129A26-17360 STAY ASSY, DPF 1
107 41 |26216-080202 STUD, M8X 20 1
107 42 |26216-100552 STUD, M10X 55 2
107 43 | 129A23-17370 SPACER, DPF 1
107 44 |26106-080162 FAEZHAZE 3
107 45 |26106-080202 BOLT, M8X 20 PLATED 8X20 4
107 46 |26106-100202 FEAEZHAZE 2
107 47 |26306-080002 NUT, M8 2
107 48 |26306-080002 NUT, M8 1
107 49 |26306-100002 NUT, M10 4
107 50 |26306-100002 NUT, M10 2
NOTE

-23 -




FIG 108

T395SHEU

CAMSHAFT & DRIVING GEAR

==
Year/Month

2022-12

[ anmms  JEL

AgFEn: 27
SPARE PART

NOTE

-24 -




==
FIG 108 CAMSHAFT & DRIVING GEAR Year/Month
T395SHEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
108 1 129150-14200 TAPPET 6 6
108 2 | 129150-14400 PUSH-ROD, L=178 6
108 3 | 129A00-14580 CAMSHAFT ASSY 1 1
108 4 [129150-02450 BEARING, THRUST 1
108 6 | 129A00-14100 GEAR,CAMSHAFT 1 1
108 7 | 22512-070140 KEY, 7X 14 1 1
108 8 |129A00-14700 PULSER, CAMSHAFT 1
108 9 |26106-060102 BOLT, M6X 10 PLATED 3
108 10 |[26106-080142 BOLT, M8X 14 PLATED 2
108 11 | 129A00-14710 SENSOR, GEAR REV 1
108 12 |26450-060162 BOLT, M6X 16 1 1
108 13 | 129A00-25050 SHAFT, IDLE GEAR A 1
108 14 | 129A00-25110 GEAR ASSY, IDLE A 1
108 17 |26106-080452 BOLT, M8X 45 PLATED 3
108 18 | 129A00-25900 GEAR, SUPPLY PUMP 1
108 19 |[22217-180000 WASHER, SPRING 18 1
108 | 20 |26776-180002 NUT, LOCK M18 1 1
108 | 21 |129A00-25060 SHAFT, IDLE GEAR B 1
108 | 22 |129A00-25120 GEAR ASSY, IDLE B 1
108 | 25 |129A00-25200 PLATE, IDLE SHAFT B 1
108 | 26 |129A00-25210 GASKET, IDLE SHAFT B 1
108 | 27 |26106-080402 BOLT, M8X 40 PLATED 2
108 | 28 |129A26-26000 DRIVE ASSY, HO-P 1
108 | 29 |129555-26201 GEAR ASSY, PUMP 1
108 | 30 |[24105-060064 BEARING, BALL 60062 2
108 | 31 |119802-25071 BUSH, IDLE GEAR 1
108 | 32 |129A00-25080 BUSH 1
NOTE

-25-




FIG 109

T395SHEU

CRANKSHAFT & PISTON

==
Year/Month

2022-12

NOTE

-26 -




==
FIG 109 CRANKSHAFT & PISTON Year/Month
T395SHEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
109 1 129008-21000 CRANKSHAFT ASSY 1
109 2 | 129100-01580 PIN, PARALLEL 8X16 1
109 4 [119803-21200 GEAR, CRANKSHAFT 1
109 5 |22512-070140 KEY, 7X 14 1
109 7 |22512-070140 KEY, 7X 14 1
109 8 |129055-21650 V-PULLEY, 120 1
109 9 |129795-21661 WASHER 1
109 10 |[121850-21680 BOLT 1
109 11 [121111-21501 BOLT, FLYWHEEL 6
109 12 | 129A26-21580 FLYWHEEL ASSY 1
109 14 | 119865-21600 GEAR, RING Z=116 1
109 16 | 129C00-22080 PISTON ASSY 3
109 18 | 129A00-22500 RING ASSY, PISTON 3
109 | 24 |129202-22300 PIN, PISTON D26 L70 3
109 | 25 |22252-000260 RING, 26 6
109 | 26 |729402-23100 ROD ASSY, CONNECTING 3
109 | 30 |121550-23200 BOLT, CONNECTING ROD 6
109 | 31 |129150-23601 BEARING, CRANK PIN 3
109 | 33 |129100-23910 BEARING, PISTON PIN 3
109 | 34 |129150-23611 BEARING, 0.25 US 3
109 | 36 |129C00-22900 PISTON ASSY, 0.250S8 3
109 | 38 |129A00-22950 RING SET, 0.25 OS 3
NOTE

-27 -




FIG 110

T395SHEU

LUB OIL SYSTEM

==
Year/Month

2022-12

NOTE

-28 -




==
FIG 110 LUB OIL SYSTEM Year/Month
T395SHEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
110 1 129A00-32000 PUMP ASSY, LUB.OIL 1
110 2 | 129486-32020 GASKET, PUMP 1
110 3 |26450-060252 BOLT, M6X 25 4
110 4 [121520-34810 GUIDE, DIPSTICK 1
110 5 |129263-34811 DIPSTICK, OIL 1
110 6 |129052-35090 PIPE ASSY, OIL INLET 1
110 7 |24311-000160 S E0dE 1
110 8 |[26106-060122 BOLT, M6X 12 PLATED 1
110 9 |129508-33031 COOLER ASSY, OIL 1
110 10 |[129508-33060 PACKING, OIL COOLER 1
110 11 [129417-33111 NUT, OIL COOLER 1
110 12 [ 129006-35100 BRACKET ASSY, FILTER 1
110 14 [ 129417-35150 BOLT, STUD M20X67 1
110 15 [129150-35111 GASKET 1
110 17 [ 129122-44480 JOINT 1
110 18 |129508-49030 HOSE ASSY, WATER 1
110 19 [171008-03990 CLAMP, HOSE 18.5 1
110 | 21 |23080-015000 CLAMP, 15 1
110 | 22 |129006-49040 HOSE ASSY, WATER 1
110 | 23 |171008-03990 CLAMP, HOSE 18.5 1
110 | 25 |129642-49180 TUBE, CORRUGATED 19 1
110 | 26 |23080-015000 CLAMP, 15 1
110 | 27 |26106-080202 BOLT, M8X 20 PLATED 8X20 3
110 | 28 |119761-39450 SWITCH, HYDRAULIC 1
110 | 29 |129150-35153 Z2H 1
NOTE

-29 -




FIG 111

T395SHEU

COOLING WATER SYSTEM

==
Year/Month

2022-12

NOTE

-30 -




==
FIG 111 COOLING WATER SYSTEM Year/Month
T395SHEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
111 1 129A33-42001 PUMP(129A3342001-2 =22 &) 1
111 3 129150-42059 GASKET 1
111 4 129263-42120 PLATE, PUMP 1
111 8 129150-42301 FLANGE 1
111 10 |129054-42320 O-RING 1
111 1 129055-49300 ELBOW, R3/8 1
111 12 1129928-49420 JOINT 1
111 13 1129916-49740 PLUG, R3/8 3
111 14 | 24358-240310 O-RING, 524031 1
111 15 |126106-060202 BOLT, M6X 20 PLATED 2
111 16 |26116-060162 BOLT, M6X 16 PLATED 3
111 17 |26577-060162 SCREW, M6X16 3
111 18 1129486-42050 GASKET, WATER PUMP 1
111 19 |23414-080000 GASKET, 8X1.0 1
111 20 |26106-080122 BOLT, M8X 12 PLATED 1
111 21 |26106-080552 BOLT, M8X 55 PLATED 3
111 22 |26106-080602 BOLT, M8X 60 PLATED 1
111 23 | 129403-42380 W 22|, D=110 1
111 25 |129655-44740 FAN, COOLING D380 1
111 26 | 129030-44760 SPACER, FAN L38.5 1
111 27 |26106-060502 BOLT, M6X 50 PLATED 4
111 28 |129155-49801 THERMOSTAT, 71C 1
111 29 1129150-49811 GASKET, THERMOSTAT 1
111 30 [129350-49530 COVER, THERMOSTAT 1
111 31 129795-49551 GASKET 1
111 32 |[26106-080222 BOLT, M8X 22 PLATED 2
111 33 [129927-44900 SENSOR, WATER TEMP. 1
111 34 [22190-120002 WASHER, SEAL 12 1
111 35 [129051-49310 ELBOW, PT3/8 1
111 36 |[129A23-49610 PIPE ASSY, CW EGR-C 1
111 37 [129960-03990 CLAMP, HOSE 19.8 2
111 40 | 129A23-49640 HOSE ASSY, EGR-C OUT 1
111 42 |1129960-03990 CLAMP, HOSE 19.8 2
NOTE

-31 -




FIG 112

T395SHEU

FUEL SUPPLY PUMP

==
Year/Month

2022-12

NOTE

-32 -




==
Year/Month
FIG 112 FUEL SUPPLY PUMP cariMo
202212

T395SHEU

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

112 1 129A00-51000 PUMP ASSY, FUEL 1

112 2 | 129A00-51100 VALVE ASSY, MPROP 1

112 3 |129A00-51110 RING, SEALING 1

112 4 [129A00-51120 O-RING, MPROP 1

112 5 |129A00-51130 BOLT, MPROP 2

112 6 | 129A00-51200 SENSOR, TEMPERATURE 1

112 7 | 129A00-51900 O-RING, FUEL PUMP 1

112 8 |[26106-080302 FSASUHA=SE 3

NOTE

-33-




FIG 113

T395SHEU

FUEL INJECTION VALVE

==
Year/Month

2022-12

NOTE

-34 -




==
Year/Month
FIG 113 FUEL INJECTION VALVE
202212
T395SHEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
113 1 129A00-53100 INJECTOR, CR 3
113 4 [ 129A00-53200 RING, RETAINING 3
113 6 | 129A00-57000 RAIL ASSY 1
113 7 | 129A00-57100 SENSOR, RAILPRESSURE 1
113 8 | 129A00-57200 VALVE ASSY, PLV4 1
113 9 | 129A00-57210 O-RING, PLV4 1
113 10 |[26106-080252 FSASUHA=SE 2
113 11 [ 123372-59100 RETAINER, PIPE 2
113 13 | 129A00-59700 PIPE ASSY, RAIL IN 1
113 15 | 129A00-59810 PIPE ASSY, INJECTION 1
113 16 | 129A00-59820 PIPE ASSY, INJECTION 1
113 17 | 129A00-59830 PIPE ASSY, INJECTION 1
113 18 |26366-060002 NUT, M6 2

NOTE

-35-




FIG 114

T395SHEU

FUEL PIPE

==
Year/Month

2022-12

NOTE

-36 -




==
FIG 114 FUEL PIPE YearMonth
T395SHEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
114 1 129A23-59500 PIPE ASSY, FO RETURN 1
114 3 |23080-007000 CLAMP, 7 1
114 4 [ 129A00-59020 PIPE ASSY, FUEL 1
114 7 | 23080-015000 CLAMP, 15 2
114 8 | 129A00-59030 PIPE ASSY, FUEL 1
114 9 | 114270-59010 CLAMP, HOSE 12 2
114 12 | 129A00-91200 BAND CLIP 1
114 | 15 | 114110-07761 EETEENEE 1
114 16 | 129612-52100 daz gz 1
114 | 17 |129A00-55600 HoIZE(HE) 1
114 18 | 129A00-55610 BRACKET ASSY,FO FILT 1
114 19 | 129A00-55800 FILTER, FUEL 1
114 | 20 |129E22-55700 Z2EEH(ER) 1
114 | 21 |129E00-55710 BODY ASSY 1
114 | 22 |129A00-55750 PLUG,BREATHER 1
114 | 23 |129A00-55760 O-RING 1
114 | 25 |129A00-55720 CUP(CLEAR 1
114 | 26 |129A00-55730 2 gl M E(129A0055730-) 1
114 | 27 |129242-55740 PLUG, DRAIN 1
114 | 28 |129A00-55740 2 2(129A0055740-) 1
114 | 29 |129A00-55770 FLOAT 1
NOTE

-37 -




==

Year/Month

2022-12

STARTER MOTOR

FIG 115

T395SHEU

NOTE

-38 -



==
FIG 115 STARTER MOTOR YearMonth
T395SHEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
115 1 129407-77010 A EBHH(12940777010-) 1
115 2 | X0283060061 ROLLER 5
115 3 | X9490561370 NUT 1
115 4 [ X9491200240 BALL, STEEL 1
115 5 |129407-77210 YOKE ASSY 1
115 6 |129407-77220 ARMATURE ASSY 1
115 7 | 129129-77230 BEARING, BALL 1
115 8 |129129-77240 BEARING, BALL 1
115 9 | 129407-77250 STARTER ASSY 1
115 10 [ X0280210230 NUT 1
115 11 | X0283270140 RETAINER 1
115 12 [ 129407-77390 CLUTCH ASSY 1
115 13 [ 129129-77440 BEARING, BALL 1
115 14 [ 129129-77450 BEARING, BALL 1
115 15 [ 129129-77400 SHAFT, STATER 1
115 16 [ 129129-77410 SPRING 1
115 17 | X9491703371 SPRING 1
115 18 [129129-77420 PINION, STARTER 1
115 19 [129129-77430 RING, SNAP 1
115 | 20 |129129-77260 RETAINER 1
115 | 21 |129129-77270 PINION 1
115 | 22 |129407-77280 HOUSING, STARTOR 1
115 | 23 |129407-77290 COVER 1
115 | 24 |129407-77300 HOLDER ASSY 1
115 | 25 | X9491730461 SPRING 4
115 | 26 |129407-77310 SWITCH ASSY ,MAGNET 1
115 | 27 |129129-77320 BOLT 2
115 | 28 |129407-77330 BOLT 2
115 | 29 |129129-77340 SPRING 1
115 | 30 |129129-77350 O-RING 2
115 | 31 |[129129-77362 COVER 1
115 | 33 |129129-77380 CAP 1
115 | 34 |129129-77460 SCREW 2
115 | 35 |26106-120252 BOLT, M12X 25 PLATED 2
NOTE

-39 -




FIG 117

T395SHEU

ELECTRONIC CONTROL UNIT(ECU)

==
Year/Month

2022-12

NOTE

- 40 -




SIE
FIG 117 ELECTRONIC CONTROL UNIT(ECU) Year/Month
T395SHEU 2022-12

KEY NO PART NO DESCRIPTION SPEC | QTY |repar|EFPECTVE| REMARKS

DATE

117 1 129A26-75040

129A2675040-2 =2H &

117 9 | 129A00-75910

ECU ASSY,SERVICE YMR

NOTE

-41 -




==

Year/Month

2022-12

ELECTRIC PARTS

FIG 118

T395SHEU

NOTE

-42 -



==
FIG 118 ELECTRIC PARTS Year/Month
T395SHEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
118 1 129A00-77930 129A0077930-2 ==& 1
118 2 | 129A00-91222 HARNESS,B ECO ENGINE 1
118 12 | 129A00-91231 HARNESS 1
118 17 | 129A00-91451 BOOT,CAP TYPE 1
118 18 | 129A00-91600 BRACKET, HARNESS 1
118 19 |[26106-080122 BOLT, M8X 12 PLATED 2
118 | 20 |26106-080122 BOLT, M8X 12 PLATED 2
118 | 21 |29621-100000 BAND, TR100 1
118 | 22 |29621-200000 BAND 1
118 | 23 |172B02-17150 RELAY,CA C TYPE 1
118 | 24 |129938-77800 o Al Ml A| ASSY 1
118 | 25 |194990-22130 NUT, M6 1
118 | 26 |119060-61990 SPRING, RETURN 1
118 | 27 |129054-77800 SENSOR ASSY, ACCEL 1
118 | 28 |185100-50070 BODY 1
118 | 29 |129054-77811 SUPPORT, SENSOR 1
118 | 30 |129054-77820 GASKET 1
118 | 31 |129054-77830 SHAFT ASSY 1
118 | 32 |24311-000070 O-RING, 1AP7.0 1
118 | 33 |26023-040202 SCREW, M4X20 2
118 | 34 |129938-77810 LEVER, SENSOR 1
118 | 35 |26106-060122 BOLT, M6X 12 PLATED 2
NOTE

-43 -




2. WA E IS PART NO. T2

FIG 201 AIR CLEANER

FIG 202 RADIATOR

FIG 203 MUFFLER

FIG 204 FUEL TANK & HOSE

FIG 204 FUEL TANK & HOSE[SAP JI X 2 J|101l Al

FIG 204A KIT No. : 12397090000
FIG 205 OIL COOLER

-44 -

AH A

o

_i
o

St

o .

45
47
49
51
53
95
57



s g
FIG 201 AIR CLEANER Year/Month

T395SHEU 2022-12

T394SH-201

NOTE

- 45 -




==
FIG 201 AIR CLEANER Year/Montn
T395SHEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
201 1 13151035001 0l 01 22| 4 SUB ASSY(G057512) 1
201 1 12341215000 0l 01 22l ASSY, /5 inch (PICLON) 1
201 | 1-01 | 13151035010 HtCl ASSY(P533762) 1
201 | 1-01 | 12341215010 A BME |, 2 /CF 1005 Sinch 1
201 | 1-02 | 13151035020 ELEMENT , AIR CLEANER 1
201 | 1-02 | 12341215020 A Bl E | = E/C 11 1005 5inch 1
201 | 1-03 | 13151035040 2 gl Bl E ASSY(P822858) 1
201 | 1-04 | 13151035030 HH ASSY(P533761) 1
201 2 13151032300 B2 (OL0I E)coMP 1
201 2 | 12341232300GB Sefzl comp, /oAl 0 1
201 3 | V2183608016 L2EFUAEEES(SP) M8X16 2
201 3 | V2183608020 L2EFUEEES(SP) 2
201 4 (12341030021 sl s A1 1
201 4 (12341230020 sl s AQ1E 1
201 5 17401030030 Sl A0t=8) 1
201 5 12341230030 Sl A0t=8) 1
201 6 | 14885050150 e 23275 1
201 7 | 14151010401 20l 28X 64 2
201 8 |12341032401GB OiHZEciH Eciz2! CoMP 1
201 8 |12341232500GB Eci3! COMP, /HIHZ I 1
201 9 17401032500 HEH 1
201 10 (18021032100 2ICIAIOIY , REX770050 5KPa 1
201 10 |[12341230040 2ICIHIOIH , /13905070902 5kPa 1
201 11 | V2183608020 L2EFUHEEES(SP) M8X20 2
201 12 | 36402602001 e el =88 02 L8 1
NOTE

- 46 -




FIG 202

T395SHEU

RADIATOR

==
Year/Month

2022-12

NOTE

- 47 -




==
FIG 202 RADIATOR Year/Montn
T395SHEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
202 1 13011042100 ctCI OOl compP 1
202 2 | 12341042201 #FetRE 1
202 4 (17401042351 AHR G 1
202 5 | V2323606016 A UAEFLUEE(SP) 8
202 6 | 17401040010 S AHCI OOl E /e &) 1
202 7 | 14241010040 20l 2 & X 45 4
202 8 34513310040 tHE ST 64 1
202 9 14521042360 A Z XI(FRONT) 2
202 10 | 14521042341 A Z XI(SIDE) 2
202 12 | V2123606025 F2=E(SP) M6X25 2
202 13 [ 12341041420 O 2l =dIO0IE(LH) 1
202 14 (12341041430 e 2l=dI0lE(RH) 1
202 15 [12621042300GB Ul EcompP 1
202 | 23 |12651040300 2, ctCl a0l H 1
202 | 24 |14171020050 20l 28X 15 1
202 | 25 |18027090400 BHE S I 40 24 1
202 | 27 |14526210301 FE IS 2HCIUO0IE) 2
202 | 28 [17461040111 S A(2HCI 0Ol Ef/0F 2 2l 1
202 | 29 | 17461040120 SACHCI OOl & /0t 2 &2 1
202 | 30 |14628202600 1} 0l ZCoMP 1
NOTE

-48 -




=h=!
FIG 203 MUFFLER Year/Month

2022-12

T395SHEU

S ) g
3 '.' - h.‘\ i
) -
b | | //
o (7
{ iz .
o’ | v _<." 1
g P - R e &
A o =

Y; . Y15
Engine -~

[

\s

/./"
o
. =
O
S
R
~
=
3

NOTE

- 49 -




==
FIG 203 MUFFLER Year/Month
2022-12
T395SHEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
203 1 12341054200DD B D111 Ol & COMP 1
203 2 | 17401054300 BHOIIOI 2 S 1
203 V2183608016 L2EFUAEEES(SP) M8X16 1

NOTE

-50 -




==
FIG 204 FUEL TANK & HOSE Year/Month

2022-12

T395SHEU

;’}?_r “‘*x,‘“ <
L[| TSXCIG. 70801/
..\'k"&‘““‘mm 7 A AL

NOTE

-51-




==
FIG 204 FUEL TANK & HOSE Year/Month
T395SHEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
204 1 12647075101 o 2 8 3 SUB ASSY 1
204 2 12397010130 el ] 1
204 3 (12641112130 O Bt D] 1
204 4 (19143102201 H =2 ASSY 1
204 5 | V2053605010 dAlEs2AE2E 5
204 6 | 12396642300 HOIXRI(H =) ASSY 1
204 7 16996210370 e 1
204 8 | V2183608016 L2EFUAEEES(SP) 6
204 9 12391042360 AZEXN, AT 1
204 10 (12397037030 A SR 2
204 13 (12341113100 S A ASSY , A =E/E H 2870 1
204 15 (14501410050 BHE S22 16 3
204 16 | 37481850030 gHE S22 18 1
204 17 (12341112231 Cdel sS4 2260 1
204 18 | 129A00-55600 HoEHEAZ) 1
204 19 |Vv2183608030 L2EFUHEEES(SP) M8X30 2
204 | 20 |129E22-55700 Z2EEH(ER) 1
204 | 21 |V2013608095 LEFUHEEES) M8X95 2
204 | 22 |Vv4011600080 ALE2LA 2
204 | 23 |14501410050 gHE S22 16 4
204 | 24 |14256210040 OtLIAS & X (9) 1
204 | 24 |129612-52100 e ED 1
204 | 25 |V2323606016 A UAEFLUEE(SP) M6X16 2
204 | 26 |17401117100 clEH S AA 2
204 | 27 17401117300 SA XQE 1
204 | 28 12341115100 HAZS A (F-E) 1
204 | 29 | 11111113301 S A (H Z0UT/290) ASSY 1
204 | 30 |12341114100 HAZS A (P-F) 1
204 | 31 |14501410050 BHE ST 16 2
204 | 32 |14501410050 BHE ST 16 1
204 | 33 |14501410050 BHE ST 16 3
204 | 34 | 13424020060 A0l = Et01(300) 5
204 | 35 |13764020030 Al Ol 2 EtOI(140) 5
204 | 36 |V2123606016 F2=E(SP) M6X16 2
NOTE

-52 -




==
FIG 204

FUEL TANK & HOSE[SAP Jt M 2 J[10ll Al &8 & Year/Month
=13

[

2022-12

T395SHEU

‘@r/ //L’/ﬂ
A 2

( S Yok - J/ /,l’
LG, 708075
27
3

NOTE

-53 -




==
e
202212
T395SHEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
204 1 12647075101 o 2 8 3 SUB ASSY 1
204 2 | 12397010131 el ] 1
204 3 (12641112130 O Bt D] 1
204 6 | 12396642300 HOIXI(H =) ASSY 1
204 7 16996210370 e 1
204 9 12391042360 AZEXN, AT 1
204 | 35 |13764020030 A0l 2 EtOI(140) 5
NOTE

-54 -




=h=!
FIG 204A KIT No. : 12397090000 Year/Month
T395SHEU 2022-12
0
‘_24

NOTE

-55-




==
FIG 204A KIT No. : Year/Month
0. : 12397090000
T395SHEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
204A| 0 [12397090000 BHP HZ A &= A KIT 1
204A| 1 12397092100 J&E Eci3! comp 1
204A| 2 [V4111600080 HetAM M8 8
204A| 3 [Vv4011600080 ALEOLA M8 8
204A| 4 |V3042600080 L2EFAHEES2S 10
204A| 5 (12397092200 a8 1E B2 COMP 1
204A| 6 [12397092300 ote & B2zl COMP 1
204A| 7 [V4111600080 HetAM M8 4
204A| 8 [V2173608025 L2EFUAEEEF(S) M8X25 2
204A 9 (12397010131 el ] 1
204A| 10 (12396642300 HOIRI(H =) ASSY 1
204A | 11 (16996210370 e 1
204A| 12 (13764020030 A0l 2 EtOI(140) 3
204A| 14 (12641112130 iy 1
204A| 15 (19143102200 H =2 ASSY 1
204A| 16 (12391042360 AZEXN,HSEHST 1
204A| 18 (12397012820 AEXN, S 1
204A| 19 (12397012800 AEXN, R 1
204A| 20 (12397012010 83 ol&dl0IH 1
204A | 21 |[12397092400GB gHE CcOMP , ZH/EE 1
204A| 22 |[12397015300GB gHE CcoMP , /83 1
204A| 23 (V4011600050 ALE2LA M5 5
204A| 24 (V3012600050 FEAHEES23 M5 5
NOTE

-56 -




c
| «
W2
Uﬂ._ﬂn/_
3| &
>
o
LUl
—
@)
O
@)
=
@)
o
N5
o 2
T

NOTE

-57 -



==
Year/Month
FIG 205 OIL COOLER cario
2022-12
T395SHEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
205 1 14541062000 2% = COMP 1
205 2 | 14721062300 L2 E2d)UNIT 2
205 3 |17411063100GB S IOl = COMP , & (IN) 1
205 4 [17411063000GB S IOl = coMP , M (OUT) 1
205 5 |12341063500GB S IOl = COMP , = (IN) 1
205 6 |12341063400GB S IOl = COMP , = (OUT) 1
205 | 10 |12351063300GB S0 Z S 1
205 | 11 |15945170040GB 2& 3
205 | 12 |V2123606025 F2=E(SP) M6X25 3
205 | 13 |V2173608030 L2EFUAEEEF(S) M8X30 2
205 | 14 |15945170030GB 28 2
205 | 15 |V2183608020 L2EFUHEEES(SP) M8X20 1
205 | 16 |35602010150 ZE=24A 2
NOTE

- 58 -




3. 24 X/E 0 A/AEIHE PART NO. T3

FIG 302 BRAKE PEDAL

FIG 303 BRAKE

FIG 304 FRONT WHEEL MOUNTING

FIG 305 REAR WHEEL MOUNTING

FIG 306 STEERING WHEEL & DASH COVER
FIG 307 STEERING VALVE & TILT

FIG 308 STEERING CYLINDER

-59-

60
62
64
66
68
70
72



FIG 302

T395SHEU

BRAKE PEDAL

==
Year/Month

2022-12

2538NH-E-303

NOTE

-60 -




==
FIG 302 BRAKE PEDAL Year/Month
T395SHEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
302 1 12353292100GB B4 01=2(&)CcompP 1
302 2 | 12383292202GB Hl €(Edlol3,LH) COMP 1
302 3 | 35017030080 DU Al(20X23X20) 2
302 9 | V5801405036 AT 1
302 10 |[12383292302GB H E(E dl 0l =2,RH) COMP 1
302 11 | V5801408036 AT 1
302 12 [ 12353293100GB o+ (&hHcompP 1
302 16 | 15241220010 e 2
302 17 14041200081 Scixclgazmd 2
302 18 |V4111600200 HetAM M20 1
302 19 (V7041400200 CEEETH(FE) 20 1
302 | 20 |14322420010 gl 4
302 | 21 |V4111600080 HetAM M8 6
302 | 22 |V5001920020 =g 2X20 6
302 | 23 |14043120060 LRLLAE(A) 2
302 | 24 |V4111600080 HetAM M8 2
302 | 25 |V5001930020 =g 3X20 2
302 | 26 |16703292501GB £ E(= 2,504)COMP 2
302 | 26 | 16703292501 £ E(= 2,504)COMP 2
302 | 26 | 16703292501 £ E(= 2,504)COMP 2
302 | 27 |12383282201 ZE covp , & 2
302 | 28 |V3043600080 L2EFAHEES2S M8 2
302 | 29 |16601220020 B &1 B =(M8,60) 2
302 | 30 |15601320073 =24 E(SM,LH,M8) 2
302 | 31 |12383282301 ZE COomMP , = 2
302 | 32 |14322420010 gl 2
302 | 34 |V5901010150 =Rl 2
302 | 35 |V7041400250 CEEZTH(FE) 25 4
302 | 36 |V7631500000 JdelALIZ(B-PT) B-PT1/8 2
302 | 37 |12623283300GB E4d0l32 &(L)compP 1
302 | 38 |12353283400GB Bd0l3 2(R)COMP 1
302 | 39 |12623283100 £l COMP 1
302 | 40 |14573283101 £1(87)COMP 1
302 | 41 |V2173608020 L2EFUAEEEF(S) M8X20 2
NOTE

-61 -




s g
FIG 303 BRAKE Year/Month

2022-12

T395SHEU

NOTE

-62 -




==
FIG 303 BRAKE Year/Month
T395SHEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
303 13 (V4111600160 HetAM M16 2
303 14 (V7201024021 OE(P) 2
303 15 | V3343600160 L2EFAHEII=2S M16 2
303 16 |Vv4011600160 ALEOA M16 2
303 17 16703270090 sdiola 2
303 18 | V7441253506 <2 2 4(D) D25356 2
303 19 |[12383270010M Sdiol =2 A 2
303 | 20 |16703272030 clgAazd 6
303 | 21 |V2173608020 L2EFUAEEEF(S) M8X20 16
303 | 23 |16703270011 s 2
303 | 24 |16703270021 Sdl oI 2 M E(RH) 1
303 | 25 |14443272021 NI OIH ZdI0IE 4
303 | 26 |15603102011 UA3ZSdO0E 6
303 | 27 |V6802000019 = 19/32 8
303 | 28 |16703270040 S d 01 2l E(LH) 1
303 | 30 |16703270030 e 2
303 | 31 |12383272000 CIA= a0l 3 suB ASSY/Zt 1
303 | 32 |12383270000 CIA= E¢2l0l 3 SUB ASSY/S 1
NOTE

-63 -




FIG 304

T395SHEU

FRONT WHEEL MOUNTING

==

Year/Month

2022-12

FIG. 505-20
4

N

T384-E-304

NOTE

-64 -




==
FIG 304 FRONT WHEEL MOUNTING Year/Month
T395SHEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
304 1 [V2014616030 LEFUHEEES) M16X30 8
304 2 |Vv4011600160 ALEOLA M16 12
304 3 | V3043600160 L2EFAHEES2SE M16 4
304 4 (15603200010 2 = E(AEFE ,M16X30) M16X30 4
304 | 5 [13534172000 T2 EEHOI Of (L) 1 R4
304 | 5A [13524172000 T2 EEHOI Of(L)(H 1 R3
304 | 6 [13534172100 o2 EEFOI O (R)() 1 R4
304 | BA [13524172100 2 EEHOI O (R) () 1 R3
304 7 | 14583172200SR £l 2/(15X8J) ASSY/R3,R4 2
304 7 | 14583172200MS £l 2/(15X8J) ASSY/R3,R4 2 B
304 | 8A 14583172110 EtOl 4(27X10.5LL-15,6PR,R3) 2 B R3
304 9 13154179000 ELOI O & E suB(413) 2
304 11 | V2014616030 LEFUHEEES) M16X30 8
304 12 V4011600160 ALE2LA M16 12
304 13 [ 15603200010 2 = E(A EHE ,M16X30) M16X30 4
304 14 | V3043600160 L2EFAHEES2S M16 4
304 | 15 [14474172000 T2 EEHOLOf (L) 1
304 16 | 14574172201SR £ &(5JAx16) COMP 2
304 16 | 14574172201MS £ &(5JAx16) COMP 2
304 17 [ 14474172100 EtOI O1(7-16,4PR,R1) 2 B
304 18 |[14474170010 F E(7-16) 2 B
304 19 (V9993000010 ErOIOIEEH A Type 2
304 | 20 [14474172300 2 EEHOI O (R) () 1
NOTE

-65 -




FIG 305

T395SHEU

REAR WHEEL MOUNTING

==
Year/Month

2022-12

16

N
N
N
©
-
(o]

T384-E-305

NOTE

- 606 -




==
FIG 305 REAR WHEEL MOUNTING vear/Month
T395SHEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
305 1 [V2014616030 LEFUHEEES) M16X30 8
305 2 |Vv4011600160 ALEOLA M16 12
305 3 | V3043600160 L2EFAHEES2SE M16 4
305 4 (15603200010 2 = E(AEFE ,M16X30) M16X30 4
305 | 5 [13533312100 EFOI OF (L)(2H) 1 R4
305 | 5A |13523312100 EFOI Of(L)(2H 1 R3
305 | 6 [13533312200 EHOI O (R)(2}) 1 R4
305 | BA |13523312200 EHOIOI(R)(Z) 1 R3
305 7 | 14584172201SR £l 2/(20 X W11)ASSY/R3,R4 2
305 7 | 14584172201MS £l 2/(20 X W11)ASSY/R3,R4 2 B
305 8 14586172112 EtOI 01(12.5-20,10PR,R4) 2 R4
305 | 8A 14584172110 EtOI O1(41X14-20,4PR,R3) 2 B R3
305 9 13153409000 EtOl & E SuB(415) 2
305 | 11 | V2014616030 LEFUHEEES) M16X30 8
305 | 12 |Vv4011600160 ALE2LA M16 12
305 | 13 |15603200010 2 = E(AEFE ,M16X30) M16X30 4
305 | 14 |V3043600160 L2EFAHEES2S M16 4
305 | 15 [19973312100 EHOI OF (L)(2H) 1
305 | 16 |14473172601MS W10-24 2 SET 2
305 | 16 |14473172601SR W10-24 & SET 1
305 | 16 |14473172601MS W10-24 2 SET 1
305 | 17 14313612110 EtOI 1(12.4-24,6PR,R1) 2 B
305 | 18 |14253610010 FE2(12.4-24) 2
305 | 19 |V9993000010 ErOIOIEEH A Type 2
305 | 20 |19973312300 EHOI O (R)(2}) 1
NOTE

-67 -




FIG 306 STEERING WHEEL & DASH COVER

T395SHEU

==
Year/Month

2022-12

T3945H-E-306

NOTE

- 68 -




==
Year/Month
FIG 306 STEERING WHEEL & DASH COVER car/Mon
2022-12
T395SHEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
306 1 14724012002 AEIHE & ASSY 1
306 | 1-01 | 14724012100 AEE 2 1
306 | 1-02 | 16994012020 HHEHAE) 1
306 | 3 [16994011990 SX(AHOE) 1
306 4 (14724010052 FXEE) T=1.5 1
306 5 13834012200 Ol =0l 2t A(2 Xl E) M16 1
306 6 | 14445070030 dlt & &0l 1
306 7 12135110050 g, LdX 1
306 8 12133030020 g, dX 1
306 9 13026031013 CHAI HH & 1
306 10 (14726031023 CHAlI HH , St 1
306 11 | V2163808020 LEFUSELS(P) M8X20 7
306 12 | V1122605012 SIS EAIZ2LEAL M5X12 1
306 13 [ 12656300050 CHAIAE D2 1
NOTE

-69 -




==

FIG 307 STEERING VALVE & TILT Year/Month
T395SHEU 2022-12
CEIG. 308-0D>

T393SH-307

NOTE

-70 -




==
FIG 307 STEERING VALVE & TILT Year/Month
T395SHEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
307 1 14524043302GB Szl e, AEHEEE 1
307 2 | 14524054003 AEIMEEE 7Y 1
307 3 | 12284073500 =Y S AASSY, 1200/T 1
307 4 [15534073501 7Y S AASSY, 950/T 1
307 5 | 14724052301 S A (LH,970) ASSY 1
307 6 | 12664052400 S 2 (R PORT,870) ASSY 1
307 7 | V2183608020 L2EE2AZSESS(SP) M8X20 4
307 8 | 14724040201GB Sd0IEQI0IE) 1
307 9 | V2113606010 F2=E(S) M6X10 1
307 10 |[16754042100GB £l (16X21/LH)COMP 2
307 11 | V2173608016 L2EFUAEEEF(S) M8X16 2
307 12 | 14724042401GB g Edit comp 1
307 13 [ 12513293300GB = Xhdl i COMP 1
307 14 13153280061 AZE(Ed0I3) 1
307 15 (V4111600160 HetAM M16 2
307 16 | 14321200040 H & A TS (31) 1
307 17 |V7041400160 CEEzE(EE) 16 1
307 19 [12624052701 = & S A(RH,570)ASSY 1
307 | 20 |12624052801 =& S A(LH,720)ASSY 1
307 | 21 | 16756214701 oM A 2| XIASSY 1
307 | 22 |V1222604025 & KHS I &2 LEAKSP) 2
NOTE

-71 -




FIG 308 STEERING CYLINDER

T395SHEU

==
Year/Month

2022-12

T3935T-E-310

NOTE

-72-




==
Year/Month
FIG 308 STEERING CYLINDER car/Mo
202212
T395SHEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
308 0 | 14884055001 2/ 2l SUB ASSY 1 A
308 1 14724053001 e Hxg 1 C
308 2 | 16704074104 SXQE SET 2
308 3 | 16704363202 = Xl E ASSY 2
308 4 (13154063201 £ A2 ASSsY 2
308 5 | V3343600160 2EFAHEII=2S M16 2
308 14 | V2024612085 LEFUEE(OD) M12X85 4
308 15 |Vv4011600120 ALE2LA M12 4
308 16 V5201010020 HE(A) 1
NOTE

-73 -




4, Ecd A QS PARTNO. T4

FIG 401 TRANSMISSION FRONT CASE
FIG 402 HST

FIG 403 MID CASE

FIG 404 4WD DRIVE GEAR

FIG 405 INPUT GEAR

FIG 406 SUB CHANGE GEARS

FIG 407 PINION GEARS

FIG 408 P.T.O DRIVE SHAFT

FIG 409 P.T.O CHANGE GEARS

FIG 410 DIFF LOCK

FIG 411 TRANSMISSION REAR CASE
FIG 412 REAR AXLE HOUSINGS (1)
FIG 413 REAR AXLE HOUSINGS (2)
FIG 414 MID P.T.O GEARS

FIG 415 SUB CHANGE LEVER

FIG 416 FORWARD & REVERSE CONTROL LINKAGE

FIG 417 CRUISE CONTROL
FIG 418 4WD CHANGE LEVER

-74 -

75
77
79
81
83
85
87
89
91
94
96
98
100
102
104
106
108
110



==
Year/Month

2022-12

TRANSMISSION FRONT CASE

FIG 401

T395SHEU

T384NH-E-401

NOTE

-75 -



==
Year/Month
FIG 401 TRANSMISSION FRONT CASE
202212
T395SHEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
401 1 12352100011M THE EHADIAE AHOIA 1
401 2 | V2513412090 AHEEZEE2E M12X90 2
401 3 | V4111600120 HetAM M12 2
401 4 (V4011600120 ALEOLA M12 2
401 5 | V3043600120 L2EFAHEES2S M12 2
401 6 |Vv5201010022 HE(A) 10X22 2
401 8 | V2013612060 LEFUHEEES) M12X60 4
401 9 |Vv4011600120 ALE2LA M12 4
401 10 [V2173612040 L2EFUAEEEF(S) M12X40 2
401 11 | V2513412045 AHEEZEE2E M12X45 2
401 12 V4011600120 ALE A M12 2
401 13 |V3043600120 L2EFAHEES2S M12 2
NOTE

-76 -




S
FIG 402 HST Year/Month
T395SHEU 2022-12
FIG. 609-14

NOTE

-77 -




==
FIG 402 HST Year/Month
202212

T395SHEU

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

402 1 12352302000 HST(37cc) ASSY 1

402 2 | Vv5201010022 HE(A) 10X22 2

402 3 | V2173610085 L2EFUAEEEF(S) M10X85 2

402 4 [V2173610055 L2EFUAEEEF(S) M10X55 4

402 5 | V7201124014 OE(P) P14 2

402 6 |12382316000 5 LI2 PF3/4,13/8-12 UNF 1

402 7 |V7211031080 OE(G) G80 2

402 8 13152302100 FILTER COMP , HST 1

402 9 14725100100 2 2 PF 3/8xM18 1

402 10 (12385104300 HST 1t O] £ COMP 1

NOTE

-78 -




==

Year/Month

2022-12

MID CASE

FIG 403
T395SHEU

NOTE

-79-



==
FIG 403 MID CASE Year/Month
2022-12

T395SHEU

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

403 1 12382200011M OIE EdfAQE AOIA 1

403 2 | V2173612040 L2EFUAEEEF(S) M12X40 18

403 3 | Vv4011600120 ALE LA M12 6

403 4 (V3043600120 L2EFAHEES2SE M12 6

403 5 | V7801000004 Sd W(FZTHHOIH) 3

403 6 |Vv5201010022 HE(A) 10X22 2

NOTE

-80 -




FIG 404

T395SHEU

4WD DRIVE GEAR

==
Year/Month

2022-12

NOTE

-81 -




==
FIG 404 4WD DRIVE GEAR Year/Month
2022-12
T395SHEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
404 1 [V7441254708 <2 2 4(D) D25478 1
404 2 | V7051400470 CEEEzd(#EHE) 47 1
404 3 | Vv6001106005 SHOE 6005 1
404 4 (12382610040 45 A== 1
404 5 | V6802000010 2= 5/16 2
404 6 |16702610023 4Z TSI 0(A1H/28) 1
404 7 | V7041400280 CEzE(EE) @28 1
404 8 | V6001106204 SHOE 6204 1
404 9 13022250030 ANEHAZE 1
NOTE

-82 -




==

FIG 405 INPUT GEAR Year/Month
T395SHEU 2022-12
4

o

w

‘, .

L0

4

Nl

oy 4"'217
’ ]

NOTE

-83 -




==
FIG 405 INPUT GEAR Year/Month
2022-12

T395SHEU

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

405 1 12382162010 PTO QI & AFZE 1

405 2 | V6001106005 SHOE 6005 1

405 3 16702191050 2k M (15.2X21X2) 1

405 | 4 |Vv6544141813 LISHIO &0l XI) 1

405 | 5 [12352311020 oI = J] 04(21) 1

405 6 | V6001106205 SHOE 6205 2

405 7 | 14251320150 HEE 2

405 8 [12382200200M HOE HE 1

NOTE

-84 -




FIG 406

T395SHEU

SUB CHANGE GEARS

==
Year/Month

2022-12

*NOT SERVICED SEPARATELY

2538NH-E-406

NOTE

-85 -




==
Year/Month
FIG 406 SUB CHANGE GEARS cario
2022-12
T395SHEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
406 1 [Vv5201010022 HE(A) 10X22 2
406 2 | V2013612060 L2EFUAEEES) M12X60 4
406 3 | V6001106306 SHOE 6306 1
406 4 (12382420020 dielE Il 0(31) 1
406 5 12382420010 FH £ D 0(24-16) 1
406 6 |16702611301 Il (A 1IH/29-28) ASSY 1
406 | 6-01 | 16702611311 D104 (2 H/29-28) 1
406 | 6-02 16702611320 £ Al(30X32X21) 30X32X21 1
406 7 | V6001106305 SHOE 6305 2
406 8 |Vv4011600120 ALE2LA M12 4
406 9 | V7041400300 CEEZTH(FE) 30 1
406 | 10 [12352311040 ATH J| 04(22) 1
406 11 | V6001106204 SHOE 6204 1
NOTE

- 86 -




==

Year/Month

2022-12

PINION GEARS

FIG 407
T395SHEU

FIG. 405-08

2538NH-E-407

NOTE

-87 -



==
FIG 407 PINION GEARS Year/Month
T395SHEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
407 1 [V7041400200 CEEZH(FE) @20 1
407 2 16702611030 2+ A (20X30X1.0) T=1 1
407 3 | V6041106304 S IO & (HL1) 6304HL1 1
407 4 (14602130030 2F M (20X34X03) D=34 1
407 | 5 [12382412010 82|24 J| 0(20) 1
407 6 | V6544222613 LI =t 01 & (2 Ol XI) KT222613 2
407 7 | V7041400280 CEEZH(FE) @28 1
407 8 16702410020 ol E(28X51X59) 1X1X1 1
407 | 9 [14572411022 J] O (A 1H/29) 1
407 10 (12382412020 A0 IO (37) 1
407 11 | V6544283327 LI =t 01 & (2 Ol XI) KT283327 1
407 12 (14572410010 2F M (28X46X03) D=46 1
407 | 13 | 16702611011 D101 (X H/25) 1
407 14 (V7041400300 CEEZTH(FE) @30 1
407 15 [ 16703020040 L1 E(M33X1.5) 1
407 16 V7051400720 CEEEzd(HHEHE) a72 1
407 17 [16703180100 & (P/3.0) D=73 1
407 18 (16703180110 & (P/0.1) T=0.1 2
407 19 V6341130207 HOIHZ =M 0 E (=8 30207J 1
407 | 20 |[16703180130 AHOIAHAHE 1
407 | 21 |V6341132207 HOIHZ =20 E (=8 32207J 1
407 | 23 |16703180120 & (P/0.2) T=0.2 2
NOTE

- 88 -




FIG 408

T395SHEU

P.T.O DRIVE SHAFT

==
Year/Month

2022-12

T303/353NC-E-408

NOTE

- 89 -




==
FIG 408 P.T.O DRIVE SHAFT vear/Month
T395SHEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
408 1 16702191021 PTOAI EJI( 1
408 2 | V6001106005 SHOE 6005 1
408 3 | 16702212000 2 & XI(PTO) ASSY 1
408 4 (16702171041 PTO 2d Xl = 1
408 5 | V6001106204 SHOE 6204 2
408 6 | 16702200041 Z 2H(20X30X08) 1
408 7 | V7051400950 CEEEzE(#EHE) @95 1
408 8 16702212030 =dl 0l & ASSY 1
408 9 14722212040 AE 4
408 10 |[16342212050 2d Xl SdiolE 6
408 11 15642212050 Z2d X 0A3 5
408 12 15642212060 cl & Zc0lE 1
408 13 [ 14722212070 CA=zEdol3a) 1
408 14 15642212090 g (0) 1
408 15 14722212020 A& 1
408 16 | 14722212090 UAE) 1
408 17 (14722212010 A Ol A 1
408 18 |[14462162180 a2 (B) 2
408 19 V7051400470 cCEEEzd(#HEHE) @47 1
NOTE

-90 -




FIG 409

T395SHEU

P.T.O CHANGE GEARS

==
Year/Month

2022-12

2538NH-E-409

NOTE

-91 -




==
FIG 409 P.T.O CHANGE GEARS Year/Month
T395SHEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
409 1 14211340190 HEE 1
409 2 | V6001106305 SHOE 6305 1
409 3 | 12352543530 PTOJI2E = 1
409 4 (V6001106306 SHOHE 6306 1
409 5 14254330180 & (72) 1
409 6 | V7081400100 EglEHEE @10 2
409 7 15602231610 = E (5 E/M8X16) 1
409 8 12382540020 PTO AHIOI 1
409 9 |[16702540011M I 3(PTO) 1
409 10 |Vv6802000010 2= 5/16 1
409 11 13022250030 ANEHAZE 1
409 12 |V7201024010 O (P) P10 1
409 13 V6001106205 SHOHE 6205 1
409 14 12352530020 PTO Jl 01(54) 1
409 15 V7041400350 CEEZFH(FE) @35 2
409 16 | 14443140041 Z 2H(35X50X2) 1
409 17 | V6001106207 SHOHE 6207 1
409 | 20 |V7051400720 cCEEEzd(#EE) a72 1
409 | 21 12382530010 PTO AFZE 1
409 | 22 16322732000 A (L) ASSY 1
409 | 23 |[16702555102 /O PTO =3 SET 1
409 | 24 |16702542102 2/ PTO &= COMP 1
409 | 25 |16702432201 (R B =) CcomP 1
409 | 26 |V5801406025 AT 6X25 1
409 | 27 |V7201024012 O (P) P12 1
409 | 28 |16702230371 =dI0IE 1
409 | 29 |V2173608016 L2EFUAEEEF(S) M8X16 1
409 | 30 |[16702440070 ol E(13X17X61) 1
409 | 31 |[16702552103 PTO &l HH ,of COMP 1
409 | 32 |Vv4111600120 HetAM M12 1
409 | 33 |Vv4011600120 ALEOLA M12 1
409 | 34 |V2013612085 LEFUHEEES) M12X85 1
409 | 35 |16702552202GB PTOd i (&) CcomP 1
409 | 36 16992190102 1 E(PTO) 1
409 | 36 19682190100 1 E(PTO) 1
409 | 37 |V2013608035 LEFUHEE(ES) M8X35 1
409 | 38 |[V3042600080 L2EFAHEERS2S M8 1
409 | 39 |Vv4111600080 HetAM M8 2
409 | 40 |Vv5601600008 AHHE 8 2
409 | 41 |16702553100 = £(236) 1
409 | 42 |12382530030 AIH D] O1(41) 1
409 | 43 |15642730082 2F M (35X55X03) D=55 1
409 | 44 |V6544354026 LI =t 01 & (2 Ol XI) 2
409 | 45 |15642730052 ol E(35X62X20) 1
409 | 46 |12382530040 2F M (25X40X26) D=40 1
NOTE

-92 -




==
FIG 409 P.T.O CHANGE GEARS Year/onth
2022-12
T395SHEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
409 | 47 |V3342600100 L2EFAHEII=2S 1
409 | 48 |79642010080 & (B) 2
409 | 49 16322730030 24(0.5) 1

NOTE

-903 -



==

FIG 410 DIFF LOCK Year/Month
T395SHEU 2022-12
25 *NOT SERVICED SEPARATELY
T3945H-410
NOTE

-94 -




==
FIG 410 DIFF LOCK Year/Month
T395SHEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
410 | 1 | 12393193100 CIZ= H Z CoMP 1
410 2 | Vv5801406032 AT 6X32 3
410 3 | V7201024016 OE(P) P16 1
410 4 (12383190151 UE=E = 1
410 5 | V5801408060 AT 8X60 1
410 6 |Vv6041106011 S Il 0 2 (HL) 6011HL1 1
410 7 | 16703180161 dELESE 1
410 8 |[16703180022M ZILEE 1
410 9 | V4111600200 HetAM M20 1
410 10 (17973030420 A0g 1
410 11 | V2173608016 L2EFUAEEEF(S) M8X16 1
410 12 (16703180191 =dI0lE 1
410 13 V7051400750 cCEEEzd(#EHE) a75 1
410 | 14 [16703180511 £/(0/0.5) 1
410 | 15 |[16703180080 Al(LH/0.2) 6
410 | 16 [16703180090 Al(LH/0.1) 2
410 17 12633000002 cl Ol Xt = & Xl ASSY 1
410 18 |[13003180013M Cl=Z3H 0l A 1
410 | 19 | 13003180060 Bl 2 J1 01 (18)(RH) 1
410 | 20 | 13003180031 Bl & J1 01 (18)(LH) 1
410 | 21 |13003180040 ClZO/Lle1(10) 2
410 | 22 | 16703180521 ACHAEQLA 2
410 | 23 |13003180200 OILIAACIAERLA 2
410 | 24 |13003180070 CZhu s 1
410 | 25 |V5801405036 A 5X36 1
410 | 26 |16703002020 JI O il & (52T) 1
410 | 27 |V2173608025 L2EFUAEEEF(S) M8X25 10
410 | 28 |[13003181202 CIZ= 24Xl COMP 1
410 | 29 |V6041106009 S IO & (HL1) 6009HL1 1
410 | 30 |[16703002012 CetolE 0L &(9T) 1
410 | 31 | 16703180181 & (RH/0.1) 2
410 | 32 [ 16703180171 &(RH/0.2) 2
410 | 33 |[16703180052M CIZAOIATE(R) 1
410 | 34 |V2173610025 L2EFUAEEEF(S) M10X25 4
410 | 35 |15993162000GB Hl &(Cl &= =)compP 1
410 | 36 |V2173610030 L2EFUAEEEF(S) M10X30 2
NOTE

-95.-




FIG 411 TRANSMISSION REAR CASE

==
Year/Month

T395SHEU

2022-12

T394NH-E-411

NOTE

- 96 -




==
FIG 411 TRANSMISSION REAR CASE YearMonth
2022-12

T395SHEU

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

411 1 12352400010M 2l EcHADIE HOIA 1

411 2 | Vv5201010022 HE(A) 10X22 2

411 3 | V2514412040 AHEEZEE2E M12X40 4

411 4 (16701015001 Ot =2 Z1ASSY 1

411 | 5 |11103062000 2o & 20/ XIASSY 1

411 | 6 [12355153200 ZY 0l E(AH) 1

411 6 |12355153000 A &5 = ASSY 1

411 7 | V2183610025 L2EF2AZSEES(SP) M10X25 1

NOTE

-97 -




==

FIG 412 REAR AXLE HOUSINGS (1) Year/Month
2022-12

T395SHEU

2538NH-E-412

NOTE

-08 -




==
Year/Month
FIG 412 REAR AXLE HOUSINGS (1)
202212
T395SHEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
412 2 | V2514410050 AHEEZEE2E M10X50 8
412 3 |Vv4011600100 ALE LA M10 10
412 4 [V3043600100 L2EFAHEES2SE M10 8
412 5 | V2173610060 L2EFUAEEEF(S) M10X60 8
412 6 |12383201000 ot & (W=/LH) SUB ASSY 1
412 7 | 12383202001 ot & (U =/RH) SUB ASSY 1
412 8 | V2514410028 AHEEZEE2E M10X28 4
412 9 | V5201010022 HE(A) 10X22 4
412 10 [V2013610130 LEFUHEEES) M10X130 2
412 11 | V2174610050 L2EFUAEEEF(S) M10X50 10
NOTE

-99 -




FIG 413

T395SHEU

REAR AXLE HOUSINGS (2)

==
Year/Month

2022-12

253BNH-E-413

NOTE

- 100 -




==
Year/Month
FIG 413 REAR AXLE HOUSINGS (2)
202212
T395SHEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
413 1 12383200011M 2|0l M= 6tRE 2
413 2 | V7051400800 CEEEZE(HEE) @80 2
413 3 | V6041106208 S IO & (HL1) 6208HL1 2
413 4 V7041400400 CEEZTH(FE) @40 2
413 5 16703230012 Z I LI A(10/LH) 1
413 6 | 12383240020 2 [0, 54T 2
413 7 | V6041106209 S IO & (HL1) 6209HL1 2
413 8 | 12383240050 AEE 2
413 9 | V7051400900 CEEEZE(#HEE) 2
413 10 | 12383240040 QYH(XUE) 2
413 12 12383240010 2l 8 AIEE 2
413 14 (V6001106210 SHOE 6210 2
413 | 30 |[16703230024 E Il LI 2110/(RH) 1
413 | 33 |12383240030 Z 2H(50X60X238) 2
NOTE

-101 -




FIG 414 MID P.T.O GEARS

==
Year/Month

T395SHEU

2022-12

-1
H

1

i

i

i

1

i
g

JGINH-E-414

NOTE

-102 -




==
Year/Month
FIG 414 MID P.T.O GEARS
202212
T395SHEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
414 2 | V2173610025 L2EFUAEEEF(S) M10X25 5
414 3 | V5201010020 HE(A) 10X20 2
414 4 [12382700010M 0l E PTO AHIOIA 1
414 5 12382710020 MID PTO JI2H = 1
414 6 12382712110 B0, 35 1
414 7 | V6001106304 G 6304 3
414 8 | V7051400520 CEEEZE(HEE) 2
414 9 | V7041400200 CEEZFH(FE) 2
414 10 (14722702100 PTO= Z(MID) 1
414 11 | V2113606012 F2Z=E(S) M6X12 1
414 12 | V7441255210 <2 2 A(D) D255210 1
414 13 V6001106205 SHOE 6205 1
414 14 (12382710010 0lE PTO AFZE 1
414 15 (16701015001 Ot = e Z1ASSY 1
414 16 | 12382702000 0l £ PTOASSY 1
NOTE

-103 -




FIG 415

T395SHEU

SUB CHANGE LEVER

==
Year/Month

2022-12

2538NH-E-415

NOTE

- 104 -




==
FIG 415 SUB CHANGE LEVER Year/Month
T395SHEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
415 1 16702432002 2SET (R %) 1
415 2 | 16702432102 S COMP(REE) 1
415 | 3 [16702432201 of (2 # %) COMP 1
415 4 (V5111006036 AESSHIOIHE 6X36 1
415 5 | 16702440021 SE(RHE, 275) 1
415 6 | V5601600008 AHHE 8 2
415 7 | V4111600080 HetAM M8 2
415 8 |Vv4011600120 ALE2LA M12 1
415 9 | V2013612085 LEFUHEEES) 1
415 | 10 |16702440070 ol E(13X17X61) 1
415 | 11 | V4111600120 HetAM M12 1
415 | 12 |12392443100 8= ditHcomp 1
415 | 12 | 12392443101 8= ditHcomp 1
415 | 13 |V3342600100 2EFAHEII=2S M10 1
415 | 14 |12132442400 £H% 12 COMP 1
415 | 15 |V6802000010 2= 5/16 1
415 | 16 |13022250030 ANEHAZE 1
415 | 17 |16702430010M ZIRHEE) 1
415 | 18 |V7081400100 EglEHEE @10 2
415 | 19 |16702430022 ANEZE AHO 1
415 | 20 |V2173608016 L2EFUAEEEF(S) M8X16 1
415 | 21 | 16702230371 =dI0lE 1
415 | 22 |V4111600100 HetAM M10 1
415 | 23 |V7201024012 O (P) P12 1
NOTE

- 105 -




FIG 416

T395SHEU

FORWARD & REVERSE CONTROL LINKAGE

==
Year/Month

2022-12

NOTE

- 106 -




==
FIG 416 FORWARD & REVERSE CONTROL LINKAGE Year/Montn
T395SHEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
416 1 12382313201 HST H E Ecli3! COMP 1
416 2 | 14722312703GB H & (& &) comp 1
416 3 14722310052 & Za0lE 1
416 5 | V2173608025 L2EFUAEEEF(S) M8X25 4
416 6 |12382312300 & &2 cCoMP 1
416 7 | V7041400250 CEEZFH(FE) 25 4
416 8 | V7601500000 el A LIS (A-M6F) 3
416 9 | 14722312802GB H &= &) comp 1
416 | 10 [14722312603 oH(& Zl) COMP 1
416 11 (14722312730 e 2
416 | 12 [14722310023 ZY0lE(EX) 1
416 13 V4111600080 HetAM M8 4
416 14 | V5001920020 =g 2X20 4
416 15 (10532312600 1
416 15 [ 10532312601 A EZNH 2 CoMP 1
416 16 V7041400200 CEEZTH(FE) 1
416 17 | 14722310060 = Hil 0 2/(608DD) 1
416 18 |V2183608025 L2EFUHEEE S (SP) M8X25 1
416 19 V2173608025 L2EFUAEEEF(S) M8X25 6
416 | 20 12382325100 2 & COMP(LH) 1
416 | 21 |[11102325200 = & COMP(RH) 1
416 | 22 |16601220020 B & 5 =(M8,60) 1
416 | 23 |V3042600080 L2EFAHEES2S M8 1
416 | 24 |15601320073 =24 E(SM,LH,M8) 1
416 | 25 12382312101 =0 Eci3! comp 1
416 | 26 |V4111600100 HetAM M10 4
416 | 29 |14722312401 g #HI 1
416 | 30 |V2183608035 L2EFUHEEES(SP) M8X35 1
416 | 31 |[10532310090 g dn e 1
416 | 32 |Vv4011600120 ALE2A M12 1
416 | 34 |Vv5601600008 AHHE 1
416 | 35 |V2173610055 L2EFUAEEEF(S) M10X55 1
416 | 36 |Vv4011600100 ALE2LA M10 1
416 | 37 |Vv4111600100 HetAM M10 1
416 | 38 |V3043600100 L2EFAHEES2S M10 1
416 | 39 14722310033 ATE(2IE) 1
416 | 40 |V2013608035 LEFUHEEES) M8X35 1
416 | 41 |Vv3042600080 L2EFAHEES2SE M8 1
416 | 42 |Vv4011600080 ALE2LA 1
416 | 43 |10531163810 Sz, P 1
416 | 44 |10532310080 Zr 2, 12X24X8 1
416 | 45 |V4111600060 HetAM M6 1
416 | 46 |V5001920015 =g 1
NOTE

- 107 -




==
Year/Month

CRUISE CONTROL
2022-12

FIG 417

T395SHEU

el
A o)
' /
< :

NOTE
- 108 -




==
FIG 417 CRUISE CONTROL Year/onth
T395SHEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
417 3 12382323000 AFH AEZ 0t Ul & ASSY 1
417 4 (V2183608020 L2EFUHEEES(SP) M8X20 2

NOTE

- 109 -




==

FIG 418 4WD CHANGE LEVER Year/Month
T395SHEU 2022-12
i
S
2538NH-K-418
NOTE

-110 -




==
Year/Month
FIG 418 4WD CHANGE LEVER cariMo
202212

T395SHEU

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

418 1 16703122103 Al 2 E 2/ (4WD)COMP 1

418 2 | V7201024012 Og(P) P12 1

418 3 | 16702622103 2 COMP(4WD) 1

418 4 (16702230371 =dI0lE 1

418 5 | V2173608016 L2EFUAEEEF(S) M8X16 1

418 6 | V5801406025 AT 6X25 1

418 7 | V4111600080 HetAM M8 1

418 8 | Vv5601600008 AHE 8 1

418 9 |14942632110GB 4WD ciltH 1

418 10 (16702190060 _1&(4wD) 1

418 11 | V3342600100 L2EFAHEII=2S M10 1

NOTE

-111 -




5, L& E W= PART NO.T5

FIG 501 FRONT AXLE BRACKET
FIG 502 FRONT DIFFERENTIAL GEARS
FIG 503 FRONT AXLE HOUSING
FIG 504 FRONT GEAR CASE (1)
FIG 505 FRONT GEAR CASE (2)

-112 -

113
115
117
119
121



s g
FIG 501 FRONT AXLE BRACKET Year/Month

2022-12

T395SHEU

T3945H-501

NOTE

-113 -




==
FIG 501 FRONT AXLE BRACKET Year/Month
T395SHEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
501 1 12514072200ED M= EcH2! COMP 1
501 2 | 15829040220 Ml 2= AH A8 EH EHEU) 1
501 3 | V5502040093 Scteldels! 4
501 4 (V2174612040 L2EFUAEEEF(S) M12X40 16
501 | 5 [14273170040 24(M14) 4
501 6 |12354100010GB ANZE  4WD 1
501 7 | V7041400250 CYEzE(EE) @25 2
501 8 14251320150 HEE 2
501 9 14256210040 OtLIAS & X (9) 2
501 10 |V2183608025 L2EFAZSESS(SP) M8X25 1
501 11 | 12354102300GB 4% = J1H COMP 1
501 12 | V2323606016 A UAEFLUEE(SP) M6X16 1
501 13 V2183608016 L2EF2AZSESS(SP) M8X16 2
501 14 (14441010161 SOOI =ASE 2 1
501 19 (16991600090 SHelESUH(70) 1
501 20 | 34522010130 S AMel2S0H(100) 1
NOTE

- 114 -




FIG 502 FRONT DIFFERENTIAL GEARS

T395SHEU

==
Year/Month

2022-12

*NOT SERVICED SEPARATELY

T303/353NC-E-502

NOTE

-115 -




==
FIG 502 FRONT DIFFERENTIAL GEARS Year/Month
T395SHEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
502 1 |[V7441256210 <2 2 4(D) D256210 1
502 | 2 [16704112002 VEEENEETIENE) 1
502 | 2 [16704112001 EEENEEIETED 1
502 | 3 [16704112011 NENE) 1
502 | 3 [16704112010 NENE) 1
502 | 4 |16704112111 B 01 01(23) 1
502 | 4 16704112110 il & D1 01 (23) 1
502 5 | 16704310031 ZTHEQZAOIA 1
502 5 16704310031 ZTHEQZAOIA 1
502 6 |16704320020 SOl e1(12) 2
502 6 | 16704320020 =L e1(12) 2
502 7 | 14273010050 oL ActAEZ e 2
502 7 | 14273010050 oL ActAEZ e 2
502 8 16704310160 XS AHOIE D101 (20) 2
502 8 16704310160 XS AHOIE D101 (20) 2
502 9 | 16704320050 AHAEQA 2
502 9 | 16704320050 AHAEQA 2
502 10 |V5801405025 AT 5X25 1
502 10 |V5801405025 AT 1
502 11 (16704110060 AShUILI= 1
502 11 (16704110060 ASUILI= 1
502 12 | V5801403025 AT 3X25 1
502 12 | V5801403025 AT 1
502 13 V6001106212 SHOE 6212 1
502 13 V6001106212 SHAHE 1
502 14 17994420060 CEEETH(FE) 1
502 14 17994420060 CEEZTH(FE) 1
502 15 V7051400620 CEEEZE(HHEHE) 62 1
502 16 | 14254310080 & (A) 1
502 | 17 [14152050160 Al(B) 1
502 18 |15024320020 HAFZ2=Hd 2
502 19 (16704112120 Zot 1
502 | 20 |14884110090 H E(M30) 1
502 | 21 |V6001106211 SHOE 6211 1
502 | 22 |16704110121 2FA Y 2
NOTE

- 116 -




==
FIG 503 FRONT AXLE HOUSING Year/Month

2022-12

T395SHEU

*NOT SERVICED SEPARATELY
g 23 T3945H-503

NOTE

- 117 -




==
FIG 503 FRONT AXLE HOUSING Year/Month
T395SHEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
503 1 14524322000M TEE Hs=oteE 1
503 2 12394125100 2 ASSY 1
503 3 | V7811600008 =d (AL HI0I1H) R1/2 1
503 7 | 16704362201 Il 2 0l £(R)ASSY 1
503 | 7-01 | 16704362211M LI 20 E(R) 1
503 | 7-02 | 16704332220 £ Al(50X55X20) 1
503 | 7-03 | V7631500000 JdelALIZ(B-PT) B-PT1/8 1
503 10 |V2004616050 FEA=SEES) M16X50 2
503 11 | Vv4011600160 ALE LA M16 2
503 12 |V7201035040 O (P) P40 1
503 13 (V7211031080 O (G) G80 1
503 14 16704310040 AH Ol AR 1
503 | 15 | 16704332101 1] = 0| € (F)ASSY 1
503 |15-01|16704332111M LI 20l E(F) 1
503 |15-02| 16704362221 £ Al(75X80X30) 1
503 |15-03| V7631500000 JdelALIZ(B-PT) B-PT1/8 1
503 18 | 16704020020 A H Ol A (F) 1
503 19 (V7211031055 O (G) G55 1
503 | 20 |V2014616050 LEFUHEEES) M16X50 1
503 | 21 |V3052600160 L2EFAHEE SIS M16 1
503 | 22 |14444120090 A 2k AF 1
503 | 23 |V2173612040 L2EFUAEEEF(S) M12X40 4
503 | 24 |14051060030 2| 8K 2HAF 2
NOTE

-118 -




FIG 504 FRONT GEAR CASE (1)

T395SHEU

==
Year/Month

2022-12

T303/353NC-E-504

NOTE

-119 -




==
FIG 504 FRONT GEAR CASE (1) Year/Month
T395SHEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
504 1 16704340010M Z S SHOIA(A) 2
504 2 | 16704340021 IO (Hll &,9) 2
504 2 | 16704340020 IO (Hll &,9) 2
504 3 | V6041106208 S IO & (HL1) 6208HL1 2
504 4 (V5201012020 HE(A) 12X20 4
504 5 | V2024614040 L2EFAEEOIE) M14X40 10
504 6 | V4011600140 ALEOA M14 10
504 7 | 16704340031 IO (Ml &, 16) 2
504 7 | 16704340030 IO (HIl &, 16) 2
504 8 | V6001106207 SHOE 6207 2
504 9 16704130010 AFE E(480) 1
504 10 (16704130020 AFE E(296) 1
504 11 | V7051400800 cCEEEzd(#HEE) 80 2
504 12 (16704320030 Z 2H(68X80X2) 2
504 13 V7231020110 OE(S) S110 2
504 14 16704130080 HHLZAGHRE 2
504 15 [ 16704340040 0l 1 LI Z2 HASSY 2
504 16 |V6001106014 SHOE 2
504 17 | V7231020115 Og S115 2
504 18 |V7051400950 CEEEzd(#EHE) 95 2
504 19 [Vv6001106012 SHOE 6012 2
504 | 20 |V7041400600 CEEzE(EE) 60 2
NOTE

-120 -




FIG 505

T395SHEU

FRONT GEAR CASE (2)

==
Year/Month

2022-12

12

1011

12

13 21

16
14

18
15 17

19

NOTE

-121 -




==
FIG 505 FRONT GEAR CASE (2) Year/Month
T395SHEU 202212

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
505 1 14514342001M Z &S SH 0l A(B.LH) 1

505 2 [14514342101M z &S0l A(B.RH) 1

505 3 | 16704130050 AEE(192) 2

505 4 (16704130100 IO (HIl 2. 11) 2

505 5 | V6001106308 SHOE 6308 2

505 6 |16704330180 2 (90) 2

505 7 | V7811600006 =d (AHZHI0I1H) R3/8 4

505 8 | 16704130060 & (75X90X2) 2

505 9 | V7051400900 CEEEZE(HHEE) 90 2

505 10 |V2014612030 L2EFUAEEES) M12X30 2

505 11 | V3042600120 L2EFAHEES2S M12 2

505 12 [ 16704340080 HI & 1 01 (41) 2

505 13 V7041400500 CEEZFH(FE) 50 2

505 14 | 16004340040 =k 2

505 15 V6041106208 S IO & (HL1) 6208HL1 2

505 16 V6001106210 SHOE 6210 2

505 17 | 16704340130M ENIENH 2

505 18 [ 16704340150 o-g 2

505 19 V2173608025 L2EFUAEEEF(S) M8X25 20

505 | 20 |16704340070 MNIEE) 2

505 | 21 | 16709510081 2t M (50X67X2) 2

NOTE

-122 -




6. 7 &2/3&8 & 2 PART NO. T6

FIG 601 GEAR PUMP

FIG 602 CYLINDER CASE
FIG 603 LIFT ARM

FIG 604 CYLINDER

FIG 605 POSITION LINK (1)
FIG 606 POSITION LINK (2)
FIG 607 CONTROL VALVE
FIG 608 POSITION LEVER
FIG 609 HYDRAULIC PIPE (1)
FIG 610 HYDRAULIC PIPE (2)
FIG 611 EXTERIOR HYD. VALVE
FIG 612 3-POINT LINK

FIG 613 HITCH & COVER

-123 -

124
126
128
130
132
134
136
138
140
142
144
146
148



FIG 601 GEAR PUMP

==
Year/Month

T395SHEU

2022-12

T393-E-601

NOTE

124 -




==
Year/Month
FIG 601 GEAR PUMP
202212
T395SHEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
601 1 17415200001 JI 0 & & ASSY (6.5cc) 1
601 2 | 17415100000 JI O & & ASSY (9cc) 1
601 3 | 14045030060 2dETm2 2
601 4 V2173608025 L2EFUAEEEF(S) M8X25 2
601 5 |Vv4011600080 ALE2LA M8 4
601 6 | V2013608090 LEFUHEEES) M8X90 2
601 7 | V2173608030 L2EFUAEEEF(S) M8X30 1
601 8 | V2173608045 L2EFUAEEEF(S) M8X45 1
601 9 | V2013608110 LEFUHEEES) M8X110 2
NOTE

-125 -




==

FIG 602 CYLINDER CASE Year/Month
T395SHEU 2022-12
NOTE

-126 -




==
FIG 602 CYLINDER CASE Year/Month
T395SHEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
602 1 16705010016M AOIA (&) 1
602 2 | V2173608045 L2EFUAEEEF(S) M8X45 6
602 3 | V2173610030 L2EFUAEEEF(S) M10X30 12
602 4 (V5201010022 HE(A) 10X22 2
602 5 [17995010081M HHMAAES R E) 1
602 6 | 17995050090 £ Al(50X55X40) 1
602 6 | 17995050090 £ Al(50X55X40) 2
602 7 | V7212031050 O0E(G) G50 2
602 | 7 [Vv7211031050 02 (G) 1
602 8 |16705010110 el 1
602 8 16705010110 el e 2
602 9 | 17994360221 ZYUEHO EeIN) 1
602 10 (17131049210 SASE 11 1
602 11 (19021024300 S 2 (530) 1
602 12 | V7801000002 Sd N(FZTHHOIH) R1/8 6
602 13 37371720090 Ol elotLl A 2 & Z(ot) 1
602 14 15184322500 22 ASSY 1
602 15 V1222604030 & XHE I &2 LEAKSP) M4X30 2
602 16 V2173608016 L2EFUAEEEF(S) M8X16 2
602 17 | 14586702100 A2l (el 0l E)ASSY 1
602 18 |16705060040DG cIOIEARAXECHZ 1
602 18 |16705060040GB cIOIEARAXIECHZ 1
602 19 | 14466220030 DEHH 1
602 | 20 |16705010020 £ Al(45X50X40) 1
602 | 21 [V7211031045 02 (G) 1
602 | 22 |17995010110 el e 1
NOTE

-127 -




s g
FIG 603 LIFT ARM Year/Month

2022-12

T395SHEU

FIG. 604-06

T303/353NC-E-603

NOTE

-128 -




==
FIG 603 LIFT ARM YearMonth
2022-12

T395SHEU

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

603 1 16705020012M CIEZE NEE 1

603 2 [16705020020M J#HICIEE) 1

603 3 | 17995020030 PSR, 1

603 4 (V2173608016 L2EFUAEEEF(S) M8X16 1

603 5 |[16705022100M 2 ZEXE 1

603 6 |16705022100M 2 ZEXE 1

603 7 | V7041400450 CEEZTH(FE) 45 2

NOTE

-129 -




FIG 604 CYLINDER

==
Year/Month

T395SHEU

2022-12

T303/353NC-E-604

NOTE

-130 -




==
FIG 604 CYLINDER YearMonth
T395SHEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
604 1 16705022300 2 8l 4 COMP 1
604 2 | V7201024014 Og(P) P14 1
604 3 | V7201057070 OE(P) P70 2
604 4 [16705050060 el 2
604 5 |[16705030050M REUAE 1
604 6 |17995031000 oA &E 25 ASSY 1
604 6 |17995030061M InAg 28 1
604 | 6-01 | 17995030061M InAg 28 1
604 | 6-02 | 17995030070 S Al 1
604 8 | V2024612050 L2EFAEEOIE) M12X50 3
604 9 | V4011600120 ALE A M12 3
604 10 [V2173608016 L2EFUAEEEF(S) M8X16 1
604 11 [ 17995031500 = E CcoMP 1
604 12 | 15640040001 ST WE ASSY 1
604 13 | K2310040070 HAEMN DKI11217 1
604 14 V7201124022 OE(P) P22 1
604 15 V7201124016 OE(P) P16 1
604 16 | 15605070070 LE=E2/reE) 1
604 17 | V1112606040 S S Z2LEAL M6X40 1
604 18 |Vv4011600060 ALE2LA M6 1
604 19 |V3042600100 L2EFAHEES2S M10 1
604 | 20 |16705030030 MIE(=Zc2l  /76) 1
NOTE

-131 -




==

FIG 605 POSITION LINK (1) Year/Month

T395SHEU 2022-12

T303/353NC-E-605

NOTE

-132 -




==
Year/Month
FIG 605 POSITION LINK (1) ear/Mo
2022-12

T395SHEU

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

605 1 16705022200 Zdidl ACcoMP 1

605 2 | V2013608050 L2EFUAEEES) M8X50 1

605 3 | V3043600080 L2EFAHEES2SE M8 3

605 4 (V7081400060 EgEHEE 6 4

605 5 17995041100 2 3 (W E)comp 1

605 6 | 17995040121 AE 1

605 7 | 17995040130 2= 1

605 8 | 17995041400 2" 3)compP 1

605 9 | 17995040150 g3 ZE) 1

605 | 10 | 17995040160 () 1

605 | 11 | 17995040170 E4M 1

605 | 12 | 17995040131 2= 1

NOTE

-133 -




FIG 606

T395SHEU

POSITION LINK (2)

==
Year/Month

2022-12

T303/353NC-E-606

NOTE

134 -




==
FIG 606 POSITION LINK (2) Year/Month
2022-12
T395SHEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
606 | 1 |16705011201 AFELE(Z X &)COMP 1
606 2 | V7201019009 OE(P) P9 2
606 3 | 17995060050 & =3 (B)COMP 1
606 4 (V7081400060 EglEHEE 6 3
606 5 16705010030 NEZEENREE) 1
606 6 | V7081400090 EgEHEE 8 4
606 7 | 17995060061 g3 1
NOTE

-135 -




==

FIG 607 CONTROL VALVE Year/Month
T395SHEU 2022-12
3
1
6 T303/353MC-E-607
NOTE

- 136 -




==
FIG 607 CONTROL VALVE Year/onth
2022-12
T395SHEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
607 1 17995050100 HeolAEZE W= 1
607 1 17995050101 eE /N AHEE 1
607 2 | 16700070000 gl ZWEASSY 1
607 3 | V2173608045 L2EFUAEEEF(S) M8X45 3
607 4 (16705060060 =LI= 2
607 5 16705062400 ItOl = (& & ) coMP 1
607 6 | V7811600006 =d (AL HI0I1H) R3/8 1
NOTE

-137 -




s g
FIG 608 POSITION LEVER Year/Month

T395SHEU 2022-12

12
" 15 o
) lﬁi?: “ G

T303/353NC-E-608

NOTE

-138 -




==
FIG 608 POSITION LEVER YearMonth
T395SHEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
608 1 15605110054 Z1&(03X17X97) 1
608 2 | V7081400120 EglEHEE 12 1
608 3 | V7081400080 EglEHEE 8 2
608 4 [16705062204 EZ X &dH comP 1
608 5 | 16705060051 BE(E X&) 1
608 6 |16705060010 AQE EXHA 1
608 7 | V3043600100 L2EFAHEES2S M10 4
608 8 | 16705060030 INPNR=1=V 1
608 9 16705060020 XX = E1 2
608 10 |[Vv4011600100 ALEOLA M10 3
608 11 (17995070170 =dl 0l E(D) 1
608 12 (17995070180 ATE 1
608 13 V7081400080 EglEHEE 1
608 13 V7081400090 EglEHEE 8 1
608 14 (17995070200 =dl0IE(A) 1
608 15 [ 17995070211 OF & 2H(A) 2
608 16 | 16705062301 2 (& Xl &)comp 1
608 17 | 17995070270 £ Al(16X18X33) 1
608 18 |[15603160025 FE(&EdI0IE,80) 1
608 19 V1122605012 SIS EAIZ2LEAL M5X12 1
NOTE

-139 -




==

FIG 609 HYDRAULIC PIPE (1) Year/Month
2022-12

T395SHEU

T3BANH-E-605

NOTE

- 140 -




==
FIG 609 HYDRAULIC PIPE (1) Year/Month
T395SHEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
609 1 12345501000 SHBE suB 1
609 2 | 18027090400 BHE S I 40 24 1
609 4 (12305180020 Z (8ol ) 1
609 5 16705100030 O & H(PF1/2, PF1/2) 1
609 6 |12355134401GB IOl &= (&8 Z)COoMP 1
609 7 | 12355134502GB IHO| (24 3)ComMP 1
609 8 16705152330 S 2(1400) ASSY 1
609 10 |[18027090400 BHE S I 40 24 1
609 11 [ 17405100011 A SA 1
609 12 | 14835182001 PTOZ EASSY 1
609 |12-01| 14725182101 PTO &S 1
609 |12-02| 15640090001 oL WE ASSY 1
609 |12-03| 14725182210 Ed0E 2L 1
609 13 | 14444080062 Z 4l 1
609 14 (14725100100 & 2 PF 3/8xM18 2
609 16 | 12385204200 PTO It 0| & COMP 1
609 17 [ 12355104702GB Ol 1 IHOl & COMP , & 1
609 18 |Vv4011600080 ALE2LA M8 3
609 19 |V2013608090 LEFUHEEES) M8X90 3
609 | 20 |16995304000 7UL22g) 1
609 | 21 |16705105000 S22 H ASSsY 1
609 | 22 |16705104900 S22 Hcomp 1
609 | 23 |V7211031045 0 (G) G45 1
609 | 24 |V2183610025 L2EFUHEEES(SP) M10X25 2
609 | 25 |17995010210 AE 1
609 | 26 |13025100060 A 2 (PF1/2) 1
609 | 27 |13025100020 7= LI 2(M18,PF1/2) 2
609 | 28 |13267060022 CdelEea 1
609 | 29 |16705100100 2 2 (PF3/8XM16) 1
609 | 30 |16995304000 7UL22g) 1
609 | 31 |12385204300 PTO 2¢&i Xl I} 0l =X COMP 1
609 | 32 |12385304000 = LI2(M18, PF3/8, 0.6 orifice) 1
609 | 33 |V2173608025 L2EFUAEEEF(S) M8X25 1
609 | 34 |V3302600140 FAUHEI=28 M14 1
609 | 35 |12646013900GB dl B (= 0l A & )ComMP 1
609 | 36 |V3343600100 L2EFAHEII=2S 1
609 | 37 |19027750021 Jdg g, X0lAE 1
609 | 38 |V2173608085 L2EFUAEEEF(S) M8X85 2
609 | 39 |V4111600080 HetAM M8 4
609 | 40 |V3042600080 L2EFAHEES2S M8 2
NOTE

- 141 -




==
FIG 610 HYDRAULIC PIPE (2) Year/Month

2022-12

T395SHEU

T394-E-606

NOTE

- 142 -




==
FIG 610 HYDRAULIC PIPE (2) Year/Month
T395SHEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
610 1 15155152901GB IOl = (M &/P)COMP 1
610 2 | V2113606020 F2Z=E(S) M6X20 2
610 3 | 12355102100GB S IOl = COMP , = 1
610 | 4 [Vv7201024018 02 (P) 1
610 5 13267060022 CdeEd 1
610 6 | V2173608050 L2EFUAEEEF(S) M8X50 2
610 7 | 15605150031 < 2(100) 1
610 | 8 [36313530021 NEERES) 1
610 | 9 [Vv7211031030 02 (G) 1
610 10 |[12345153300GB S0l Z comp , & 1
610 11 | V2173608020 L2EFUAEEEF(S) M8X20 1
610 12 |(17405104100GB 0l el IOl & comP , & 1
610 | 13 [V7201124020 PEIR) 1
610 14 | V2173608025 L2EFUAEEEF(S) M8X25 3
610 15 [ 18027090400 BHE S I 40 24 2
610 16 | 18027090400 BHE S I 40 24 2
610 17 19955100010 S 2 (26X34X60) 1
610 18 |V4111600080 HetAM M8 1
610 19 |V3042600080 L2EFAHEES2S M8 1
NOTE

- 143 -




==
FIG 611 EXTERIOR HYD. VALVE Year/Month

2022-12

T395SHEU

14

L3

13

T393SH-E-611

NOTE

- 144 -




==
Year/Month
FIG 611 EXTERIOR HYD. VALVE cariMo
202212

T395SHEU

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

611 1 14445070030 diti =& 0l 1

611 3 | 13305080150 2N E R HE(2P) SUB ASSY 1

611 4 (17407362300 A 2 (PF3/8,PF1/2) 1

611 5 16995152360 HEE(1/2.&) 2

611 6 | 17995080201 =mLI2(1/2) 2

611 7 | Vv4011600100 ALEOLA M10 2

611 8 | V3043600100 L2EFAHEES2S M10 2

611 9 12645125200 dl B1(2) COMP 1

611 11 [ 13305080890 AHEZE(90) 2

611 13 [ 17995080960 2| 27 2 YWE(SPRING) 1

611 14 [ 17995080970M HHERERE) 1

611 15 V2173608025 L2EFUAEEEF(S) M8X25 1

NOTE

- 145 -




FIG 612 3-POINT LINK

==
Year/Month

T395SHEU

2022-12

T384SH-K-612

NOTE

- 146 -




==
FIG 612 3-POINT LINK YearMonth
T395SHEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
612 1 12393172000GB S23 B3 comp 1
612 2 | Vv4011600140 ATEOLA M14 4
612 3 | V3043600140 L2EFAHEES2SE M14 2
612 4 (V2014614035 L2EFUAEEES) M14X35 2
612 5 | V2514414030 AHEEZEE2E M14X30 2
612 7 | 16705142501 Meld ) =& 2
612 | 7-01 | 16705244100 M el(AMl =2,LH)COMP 2
612 | 7-02 | 16705142800 Ml (&Ml =2 ,RH)COMP 2
612 | 7-03 | 16705142510M BB 2 2
612 | 7-04 | V3043600160 L2EFAHEES2SE M14 2
612 8 16705142520 HMIAHME AFZ2 2
612 | 9 [79636110030 T (12X48) 2
612 10 |[16735240060 A I 2 (45) 3X20 2
612 12 V4011600160 ALE2LA M16 2
612 13 V3013600160 FELHEES2E M16 2
612 14 | 12385142000GB £ O € I (LH)COMP 1
612 15 [16705142400GB 2l ZEZE(LH) COMP 1
612 16 | 79636130050 £1(16X60) 2
612 17 V4111600160 HetAM M16 2
612 18 [13059310030 ofl 0 1(D=2.3) 2
612 19 [12385142200 £l (LH) COMP 2
612 | 20 |V2173612030 L2EFUAEEEF(S) 1
612 | 20 |V2173612030 L2EFUAEEEF(S) M12X30 4
612 | 21 | 16705020050 £1(19X69) 2
612 | 22 | 16735240060 A X2 (45) 2
612 | 23 |12385142100GB 2 0 & 3 (RH)COMP 1
612 | 24 |16705145000GB 2l 2 E 2 E(RH)ASSY 1
612 |24-01| 16705145200 i = (5F)CoMP 1
612 |24-02| 16705145100 =2l 2 comMmpP 1
612 |24-03| 16705145300 I (&h)comp 1
612 |24-04 V3023600220 FELHEES3S 1
612 | 25 |15605250030 g = (470) 1
612 | 26 |16505245501GB = & JASSY 1
612 | 26 |16505245502GB &= & 3 ASSY 1
612 |26-01| 16505245510 & & JCOMP(RH) 1
612 |26-02| 16505245520 & & I COMP(LH) 1
612 |26-03| 14555140251 BEHZE X8 3) 1
612 |26-04| 16505245530 F2UHE 1
612 |26-05| 15645220020 £1(19X95) 1
612 |26-06| 15645220011 £1(19X86) 1
612 |26-07| 14445140051 ofl o £1(19) 3
612 | 27 |12385142300 £l (RH) COMP 1
612 | 28 |12396251100 s2d3d =3 1
612 | 29 |V4111600060 HetAM 1
612 | 30 |V5001920020 =g 1
NOTE

- 147 -




FIG 613

T395SHEU

HITCH & COVER

==
Year/Month

2022-12

Forward

NOTE

- 148 -




==
FIG 613 HITCH & COVER Year/Month
T395SHEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
613 1 14443140091 PTO= & 1
613 2 | V2183608016 L2EFUHEEES(SP) M8X16 2
613 | 3 [13605200012GB | HH (& E) 1
613 4 (V2173608016 L2EFUAEEEF(S) M8X16 4
613 5 |16703172201GB CZ2dt EH3! coOMP 1
613 6 | V4011600140 ALEOLA M14 6
613 7 | V2013614035 LEFUHEEES) M14X35 4
613 8 | V2514414030 AHEEZEE2E M14X30 2
613 9 |13602470010GB C 24t 1
613 10 |[13602470020GB olxlg = 1
613 11 [ 15062470050 c24HE 1
613 13 V2003616070 FEA=SEES) M16X70 2
613 14 15189240160 LI 2 E(M16) 2
613 15 [ S0973063031 ZIASSY 1
613 16 | 15252470010 FEDNR 1
613 17 | V2013610030 LEFUHEEES) M10X30 1
613 18 |V3043600100 L2EFAHEES2SE M10 1
613 19 |V3043600140 L2EFAHEES2S M14 2
NOTE

- 149 -




7. NNEGIE/IH B! PART NO. T7

FIG 701 HOOD (1)

FIG 702 HOOD (2)

FIG 704 FRONT & REAR MOUNTING
FIG 705 DASHPANEL

FIG 706 SEAT & MAT

FIG 707 DOOR

FIG 708 FRONT GLASS

FIG 709 REAR GLASS

FIG 710 SUB FENDER & COVER
FIG 711 MIRROR

FIG 712-1 HEATER & AIR-CON
FIG 712-2 HEATER & AIR-CON
FIG 713 FENDER COVER

FIG 714 ROOF

FIG 715 CABIN INTERIOR

- 150 -

151
154
157
159
161
163
166
168
170
172
174
176
178
180
182



FIG 701

T395SHEU

HOOD (1)

==
Year/Month

2022-12

NOTE

-151 -




==
FIG 701 HOOD (1) Year/Month
T395SHEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
701 1 17404072301GB =dl 0l ECOMP, LH 1
701 2 | 17404072401GB = dl 0l ECOMP, RH 1
701 3 | V2183608016 L2EFUAEEES(SP) M8X16 4
701 4 [17404072501GB =Zdl0lE COoMP, C 1
701 5 |V2053606035 dAlEs2AE2E M6X35 2
701 6 |12341122000GB TIHE T4 COMP 1
701 7 | V2183608020 L2EFUEEES(SP) M8X20 4
701 8 |Vv4011600060 ALE2LA M6 2
701 9 |17406014202GB < & AHIOl cCOMP 1
701 10 |V2323606020 A UAEFLUEE(SP) M6X20 4
701 11 [ 17686020600 &= & XI(F E)COMP 1
701 12 | V2053606040 dAlEs2AE2E M6X40 2
701 13 V4011600060 ALE2LA M6 2
701 14 | V3802600060 SdXE0ISZLHE M6 2
701 15 [12136020650 = S0l 2ASSY 1
701 | 16 | 15601160083 E1 (06X16) 1
701 17 | V4111600060 HetAM M6 1
701 18 V5001920020 =g 1
701 19 (17406014300 S EI0lE 1
701 20 | 12386400011 orSctd, 22X 1
701 21 | 12341222000GB ECU ZdI 0l E COMP 2
701 22 | 129A26-75040 129A2675040-2 ==H & 1
701 23 | V2123606025 F2=E(SP) M6X25 4
701 24 | V2173608025 L2EFUAEEEF(S) M8X25 4
701 25 35602010150 ZESUAN 4
701 26 | 14046210300 2% 4
701 27 135652030040 moH=Zet 4
701 28 | 15991040050 Z 2H(08X12X08) 4
701 29 | 13778303700 Z Al ASSY 1
701 29 12398303700 Z A ASSY 1
701 30 |12391042300GB ZH AN Ul E comp 1
701 31 |13831054010GB ZEN Bt A 1
701 31 |12391054010GB ZEN B3, A 1
701 32 |V4111600060 HetAM 2
701 33 |V2113606010 S22 = E(S) M6X10 2
701 34 12347071131 HE AN H 1
701 35 V2183606020 L2EFUAEEES(SP) M6X20 2
701 36 |V2183610025 L2EFUAEEES(SP) M10X25 4
701 37 |12341223000GB ECU & B3l comp 1
701 38 |V2183608016 L2EFUEEES(SP) M8X16 2
701 39 18501042360 A EZXI(170) 2
701 40 |12391042350 A Z Xl(245) 1
701 41 | 18501042370 A Z X1(430) 2
701 42 119026210300 Z12 %8(12X17X10) 3
701 43 119026010020 Z 2H(10X12X08) 3
NOTE

-152 -




==
Year/Month
FIG 701 HOOD (1) ear/Mo
2022-12
T395SHEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
701 44 35602010150 ZE=24A 3
701 45 | V2173608025 L2EFUAEEEF(S) 3
701 45 | V2173608030 L2EFUAEEEF(S) M8X30 3
701 46 | 14256210040 OtLIAS & Z(9) 1
701 47 112331041530 ol=dlOlE , StLl A 1
701 48 |36753302201GB S (& 3/el 4 E)comP 1
701 49 |Vv2183608020 L2EFUEEES(SP) M8X20 1
701 50 |16003302101 g8 3(cl M E)Assy 1
701 51 17685010150 S 2(700) 1
701 52 |36423600080 S A2 E(D=12.5) 2
NOTE

- 153 -




FIG 702

T395SHEU

HOOD (2)

==
Year/Month

2022-12

NOTE

- 154 -




==
FIG 702 HOOD (2) Year/Month
T395SHEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
702 1 17406203301SR AMOIE 21 COMP |, & 1
702 1 17406203302SR AMOIE 1 COMP |, & 1
702 1 17406203303SR AMOIE 51 COMP |, & 1
702 2 | 17406203201GB 1€ compP 1
702 3 | 17406203401SR MOIE A1 COMP |, & 1
702 3 | 17406203402SR MOIE A COMP |, & 1
702 3 | 17406203403SR MOIE A COMP |, & 1
702 4 [17406203500GB U E, &/ 1
702 5 |17406203600GB Ul &, ob/&t 1
702 6 |14446010150 Ul E 2+ AKHBX14X3) 16
702 7 | V3501600060 ADE HE 16
702 8 |17406203700GB UE, &/% 1
702 9 | 17406203800GB U &, o< 1
702 10 |[18366202500GB g compP,=EE 1
702 11 | V2183608020 L2EFUAEEES(SP) 13
702 12 | 17406202300GB st Zdecove, 1
702 13 [ 12346202431 S E el&dold 2
702 14 V1122608040 A XAEEAIZZ2LEAL 4
702 15 [10536202700GB st Zdgcomp, = 1
702 15 [10536202701GB L Zdgcomp, = 1
702 15 [10536202702GB St Zdgcomp, = 1
702 16 V1122608016 A NESEAIZZ2LEAL 4
702 17 [ 17406203101SR = E cowmpP 1
702 17 [ 17406203102SR < E cowmpP 1
702 17 [ 17406203103SR < E cowmpP 1
702 18 |35605033020 oI EE LA 22
702 19 37371720090 Ol elotLl A 2 & Z(ot) 6
702 | 20 |V3802600060 SdXE0Is2ZLHE 24
702 | 21 |17406203011GB ZdI0IE |, &/A01E 4
702 | 21 |17406203010GB ZdI0IE |, &/A01E 4
702 | 23 |17406203020GB Zdl0lE , S/A01E 2
702 | 27 | 17406525001 ol E&8 X ASSY , 2 1
702 | 28 |17406524001 ol E& X ASSY |, & 1
702 | 29 |36108010080 SAHEFAZEH(HCO16) 2
702 | 30 |17406203900 elEd oI, BE 1
702 | 31 |19027210060 LI 22U E(V6) 6
702 | 34 |19959010011 A== 1
702 | 34 | 17406212000 A =& ASSY, V5 1
702 | 36 V3802600060 SdXE0ISZLHE 2
702 | 37 |V4111600080 HetAM 1
702 | 38 |13016202060 =t H 1
702 | 39 |V5001925020 2l 1
702 | 40 |13016202804GB == 8l X 2¢d0lE comp 1
702 | 40 |13016202805GB ZdolE comp , B &K 1
702 | 40 |13016202806GB ZdolE comp , B &K 1
NOTE

- 155 -




EYE
Year/Month
FIG 702 HOOD (2)
202212
T395SHEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
702 | 41 | 17406202420 el=al0le , AHOI & =/%4 1
702 | 42 | 17406202411 elEdolH, BE 1
702 | 43 | 17406202901 L taATE 2
702 | 43 |12366202900 S taAaTd 1
702 | 44 |V3802600080 SdXE0ISLHE 2
702 | 45 |12346022101GB SE o4 g covpP 1
702 | 47 |V4111600100 HetAM 2
702 | 48 |Vv4011600100 ALE2LA 2
702 | 49 |V3043600100 L2EFAHEES2S 2
702 | 50 |13836202450 0I20| 2tAM 8
702 | 53 |18366017300GB Sci2! COMP , H/ZFE 1
702 | 54 |V2183608025 L2EFUEEES(SP) 2
NOTE

- 156 -




FIG 704

T395SHEU

FRONT & REAR MOUNTING

==
Year/Month

2022-12

FIG.609-01
. 28

L T394SH-E-704

NOTE

- 157 -




==
FIG 704 FRONT & REAR MOUNTING Year/Montn
T395SHEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
704 1 12396252100GB Ot=2EEcH2(&), COMP LH 1
704 2 | 12346252200GB Ot=2E =2 i3 (&) COMP, RH 1
704 3 | V2183610020 L2EFUAEEES(SP) 4
704 4 (14526250011 02 2 D2 COMP(&E £55) 2
704 5 |17686250032GB =dI0lE 2
704 6 |Vv4011600160 ALEOLA 2
704 7 | V2034616070 FLA=E(Ite) 2
704 8 |12396265400GB Ot=2EE2cH2!(=), COMPRH 1
704 9 15966250010 el=dlolH 2
704 10 |V2183612020 L2EFUAESEE S (SP) 4
704 11 [17136250030GB =dI0lE , 80X6T 4
704 12 | V2014612075 LEFUHEEES) 2
704 14 | 12396265500GB Ot=2E E2cH2(=F), COMP LH 1
704 15 |Vv4011600120 ALE2A M12 8
704 16 | V3043600120 L2EFAHEES2SE M12 8
704 17 [16705143002GB B e 2 (X 2/LH)COMP 1
704 19 (V2014612160 LEFUHEEES) M12X160 8
704 | 21 |16705143102GB B 2 2 (Xl 2/RH)COMP 1
704 | 22 |V2173612030 L2EFUAEEEF(S) M12X30 8
704 | 23 |14272010160 H(M12) 8
704 | 26 |84200001200 LIOI2HE 2
704 | 27 |V2173608025 L2EFUAEEEF(S) M8X25 2
704 | 28 |V2512608025 AHEEZEE2E M8X25 1
704 | 29 |Vv4011600080 ALE2LA M8 2
704 | 30 |V3043600080 L2EFAHEES2S M8 2
NOTE

- 158 -




FIG 705

T395SHEU

DASHPANEL

==
Year/Month

2022-12

NOTE

- 159 -




==
FIG 705 DASHPANEL Year/Month
T395SHEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
705 1 12516302002GB CHAIIH € comMP 1
705 2 12397081990 ol&d0IE , THAI 1
705 5 12386400011 orSctd, 22X 3
705 6 |15606300205 el=dlold 1
705 7 16996300210 AIEHOIE(RE 1
705 8 16756300010 FR(AEAHESL) 1
705 9 12516302200 AZE dlH COMP 1
705 | 10 | 14141170050 ctOl'E (13X50X3) 1
705 | 11 |V4111600100 HetM M10 2
705 | 12 | 14527060010 SAAZEEA/M10 2
705 | 13 |V3342600100 L2EFAHEII=2S M10 2
705 | 14 13761162200 A Ol S (HA Z S/1020)ASSY 1
705 | 16 |Vv4011600060 ALE2LA M6 1
705 | 17 |V5001920015 =g 1
705 | 18 |19027553020 1283 01 2/D10) 1
705 | 19 |12389010070 9t Scte , D30 18
705 | 20 |16606510210 D22 (30) 1
705 | 21 |14216020051 ZHEIDE(B) 2
705 | 22 |V3043600080 L2EFAHEES2S M8 2
705 | 23 |V2123606016 F2=E(SP) M6X16 2
705 | 30 |14946300031 Zdl0lE, 224d 1
705 | 31 |V2173608020 L2EFUAEEEF(S) M8X20 2
705 | 33 |35017030080 DU Al(20X23X20) 2
705 | 35 |V2183608020 L2EFUHEEES(SP) M8X20 8
NOTE

- 160 -




==
FIG 706 SEAT & MAT Year/Month

2022-12

T395SHEU

393SH-E-706

NOTE

-161 -




==
FIG 706 SEAT & MAT YearMonth
T395SHEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
706 1 12397012300 A E If € COMP 1
706 2 | V2183608020 L2EFUAEEES(SP) 7
706 3 12136112001 Al E ASSY 1
706 | 3-01 | 12136112110 OFMARX StLIA | AIE 1
706 | 3-02 | 12136112100 HEARIXI, AIE 1
706 4 (V2183608020 L2EFUAEEE S (SP) 4
706 5 (12396310010 =SZ20 HE 1
706 6 |37371540030 ANE & 1
706 7 | 12397750030 ZO0IAE AZ2ME 1
706 8 |16606062603SR A 8l CoOmMP 1
706 8 |16606062603GB A EiCOMP 1
706 9 | V2183608025 L2EFUEEES(SP) M8X25 4
706 10 |[12397075060GB AH IDHE EH3NRH 1
706 11 [12397075050GB Ad 0E EH3/LH 1
706 12 | 15276040020 Ed 2E@®) 4
706 13 [ 15536400010 H g 2
706 13 [ 13876400011 A HE 2
NOTE

- 162 -




==

FIG 707 DOOR Year/Month
T395SHEU 2022-12
56
fore]
33
56 34
e 3435
39
32 38 37
34
75 4
43 34
44 =
8 26
57 ZJ
2
49 14 26
53 4
4?5452 40
48 16,5
27 &
20 _ .23 3
4546 24
51 50
21
{5 17.019
47-03 g 12
4750 il &
5958 47 2928 47
19
13
NOTE

- 163 -




==
FIG 707 Year/Month
T395SHEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
707 2 | 14527052300 SOHEREE, &/LH 1
707 3 | 14527052400 SOHEXEE, &/RH 1
707 4 (14527052110 WA, EUEX 4
707 5 |14527052120GB Sdl 0, =& X 1
707 7 | V2183608020 L2EFUAEEES(SP) M8X20 2
707 8 | 12397052211 detAs , S HH 6t 1
707 9 | 12397042200 elsdold, &0 1
707 10 |[12397022500GB JH0lE =8, LHIEA 1
707 12 14527052150 WA, EHEEO 1
707 13 [ 14527052600 &= & X =& 0lASSY 1
707 14 | V2183608020 L2EFUAEEES(SP) M8X20 2
707 15 V4011600060 ALEOLA M6 2
707 16 | V3402700060 FAAHUHE M6 2
707 17 14527052700 S ISETLH/IE 1
707 |17-01]| 14527052710 S ASSY,LH/ &= O 1
707 |17-02| 14527052720 AECHOIA 1
707 |17-03| 14527052730 D= 1
707 18 (15817401130 AZ Ml E(13X17X02) 1
707 19 [ 14527042500 dtAHEXE 1
707 | 20 |V2193606012 2= E(SPL) M6X12 1
707 | 21 |V1122608040 A XAESEAIZZ2LEAL M8X40 2
707 | 22 |Vv4011600080 ALE LA M8 2
707 | 23 |V3402700080 FAAHUHE M8 2
707 | 24 |V4111600080 HetAM 2
707 | 25 |14527041110 T G RSN D=8 2
707 | 26 |V7082400070 ES & &2 (sus) 7 4
707 | 27 [14527301080 CH TH (S O)ASSY_20kg 20KG 1
707 | 28 |Vv4011600100 ALE2LA M10 1
707 | 29 |14527062500GB Sdizl 0= 1
707 | 32 |14527052300 SOHEREE, &/LH 1
707 | 33 |14527052400 SOHEXEE, &/RH 1
707 | 34 |14527052110 WA, EUEX 4
707 | 35 |14527052120GB Sdl oI, =& X 1
707 | 37 |V2183608020 L2EFUAEEES(SP) M8X20 2
707 | 38 |12397052111 et S/RH 6t 1
707 | 39 |12397042200 el=dlold, & 1
707 | 40 |12397024000GB JH0lE =8, RHIE 1
707 | 42 |14527052150 WA, EHEEO 1
707 | 43 |14527052600 &= & X =& 0lASSY 1
707 | 44 |V2183608020 L2EFUAEEES(SP) M8X20 2
707 | 45 |Vv4011600060 ALEOLA M6 2
707 | 46 |V3402700060 FAAHUHE M6 2
707 | 47 14527053700 EJSETRH/EN 1
707 |47-01]| 14527053710 £ JASSY,RH/IE O] 1
707 |47-02| 14527052720 AECHOIA 1
NOTE




==
FIG 707 DOOR Year/Montn
T395SHEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
707 |47-03| 14527052730 JH01E 1
707 | 48 |15817401130 AZ Ml E(13X17X02) 1
707 | 49 |14527042500 dtAHEXE 1
707 | 50 |V2193606012 2= E(SPL) M6X12 1
707 | 51 |V1122608040 A NESEAIZZ2LEAL M8X40 2
707 | 52 |Vv4011600080 ALEOLA M8 2
707 | 53 |V3402700080 FAAHUHE M8 2
707 | 54 |V4111600080 HetAM 2
707 | 55 |14527041110 T G RSN D=8 2
707 | 56 |V7082400070 ES & &2 (sus) 7 4
707 | 57 [14527301080 CH TH (S O1)ASSY_20kg 20KG 1
707 | 58 |Vv4011600100 ALE2LA M10 1
707 | 59 |14527062500GB B3l TELEAHE 1
NOTE

- 165 -




FIG 708

T395SHEU

FRONT GLASS

==
Year/Month

2022-12

NOTE

- 166 -




==
FIG 708 FRONT GLASS Year/Month
T395SHEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
708 1 12517012100GB I g 2 COMP, T393SH 1
708 1 12517012101GB I g 2 COMP, T393SH 1
708 1 12517012102GB I ACOMP, T393SH 1
708 1 12517012102GB I ACOMP, T393SH 1
708 2 12397052410 detas , ZdE 4t 1
708 3 | 12397052420 ol&d0IH , dekA/4 1
708 4 (14527042500 dtAHEXE 2
708 5 15817401130 AZ Ml E(13X17X02) 2
708 6 |12397052610 detA , 2 E/6HRH 1
708 7 | 12397052520 el&d0IH, Z& E/ol 1
708 8 12397052510 detA, T E/6HLH 1
708 9 12397052520 el&d0IH, Z& E/ot 1
708 10 |[14527042500 dtAHEXE 2
708 11 (15817401130 AZ Ml E(13X17X02) 2
708 12 | V2193606012 2= E(SPL) 4
708 | 13 |12391120060 ol=dl0lE, Al Z 1
708 14 (12647012360GB Zdi0IE, 2&dl0IH 2H 1
708 15 [11347022700GB Sci3! COMP , 2 EE2{/RH/& 1
708 15 |[13827022700GB Sci3! COMP , 2 EE2{/RH/& 1
708 15 [13827022700GB Sci3! COMP , 2 EE2{/RH/& 1
708 16 | 11347014500GB B3l COMP , A EE/LH/& 1
708 16 | 13827014500GB B3l COMP , A EE/LH/& 1
708 16 | 13827014500GB B3l COMP , A EE/LH/& 1
708 17 | V2183608020 L2EFUAEEES(SP) M8X20 2
NOTE

- 167 -




FIG 709

T395SHEU

REAR GLASS

==
Year/Month

2022-12

NOTE

- 168 -




==
FIG 709 REAR GLASS Year/Month
T395SHEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
709 1 14527042301 Sl Al, el et A/me 2
709 2 | 14527042400GB Sl xg, el /& H 2
709 3 |15817401140GB 2F M (07X36X03) 2
709 4 (15817401130 AZ Ml E(13X17X02) 8
709 5 | 14527042500 dtAHEXE 4
709 6 |12397052310 detA elo 1
709 7 | 12397052320 el=dlolH 1
709 8 | V2193606012 F2A =S E(SPL) M6X12 6
709 9 | 14527042140 AHOIA, SIS 1
709 10 |[14527042150 =, 2l detA 1
709 11 [ 14527042600 detA S E X8, ML 1
709 12 21447350060 2 M (08X22X02) 1
709 13 V3402700080 FAAHUHE M8 1
709 | 14 [14527022200 S TH (2 01)ASSY_10kg 2
709 15 [17687030031 HHE = 1
709 16 [ 16997027700 = E(SET) 1
709 | 17 |16997033400 2(240IH) & 220l =(5) ASSY 1
709 |17-01]| 16997034100 2! (258)ASSY 1
709 |17-02| 16997035100 =¢cll 01 =(300) 1
709 18 | 14527040060 = L E=IDN 2
709 19 |V7082400070 ES & & (sus) 7 4
709 | 20 |14527040050 ASH, |20 1
709 | 21 |V1112606040 A XS 2LEAL M6X40 2
709 | 22 19157722020 N2 B 18 2
NOTE

- 169 -




(12)

10 9

B

21 10 '26

<
c | N
W2 g
mw = | N
A RS
>
Y
|
>
O
O
o3
n'd
L
Qo
pd
i,
L
m
]
(Vp]
©
~ ¢
0 2
T

25385H-k-710

NOTE

-170 -



==
FIG 710 SUB FENDER & COVER Year/Month
T395SHEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
710 2 |[14677063101SR NEJHXZE/LH 1
710 4 (14527023300 2 &F Xl Al S(REAR)ASSY 1
710 | 4-01 | 15646542130 HEEZ, 12v21W) 1
710 5 13367023400 A SE X ASSY 1
710 6 |14527061120 Zd0lE, &= 2
710 8 | V1202606012 & S EHI A2 LEAKP) M6X12 4
710 9 | 14527061771 HH, & Z/LH T=2 1
710 10 |V2193606012 2= E(SPL) M6X12 2
710 12 [ 14677063200SR NEJHXZE/RH 1
710 14 14527023300 2t af Xl Al S(REAR)ASSY 1
710 |14-01| 15646542130 HEEZ, 12v21W) 1
710 15 [ 13367023400 A SE X ASSY 1
710 16 | 14527061120 Zd0lE, &= 2
710 18 V1202606012 & S EHI A Z2LEAKP) M6X12 4
710 19 (14527061781 HH, & Z/RH T=2 1
710 | 20 |V2193606012 2= E(SPL) M6X12 2
710 | 21 |V2193606020 2= E(SPL) M6X20 8
710 | 22 16997013020 SFM(E/NHH) 6
710 | 23 |Vv4011600060 ALE2LA M6 6
710 | 24 |V3013600060 FEAHERES23 M6 6
710 | 25 | 14527063311 B AR 1
710 | 26 | 14256210040 OtLIAS & X (9) 1
NOTE

-171 -




FIG 711

T395SHEU

MIRROR

==
Year/Month

2022-12

NOTE

-172 -




==
Year/Month
FIG 711 MIRROR sario
202212
T395SHEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
711 2 | 14527062110GB Oled AHIOlLLH 1
711 4 (15186313000 0l ¢ASSY 1
711 6 |14527062310GB 0/t AHI0l,RH 1
711 8 15186313000 0l ¢ASSY 1
711 9 |Vv4111600100 HetAM M10 4
711 10 |[V3013600100 FELHEES2E M10 2
711 11 | V3402700100 FAAHUHE M10 2
711 | 12 [14326510210 1 2 24(20) 2
711 14 (V4011600100 ALE LA M10 2
711 | 20 | 14527023200 2(240IH) & 220l =(X) ASSY 1
711 |20-01| 14527023210 2H(2tol ) 1
711 |20-02| 19957023220 £4d0l & ASSY 1
711 23 | V4111600140 HetAM M14 4
NOTE

-173 -




/2
FIG 712-1 HEATER & AIR-CON Year/Month

2022-12

T395SHEU

T394SH-K-712

NOTE

174 -




==
FIG 712-1 HEATER & AIR-CON Year/Month
T395SHEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
712-1 1 13777082410 0l 21 ASSY 1
712-1 2 13827082420 ol=d0lH, 26 1
712-1 3 V3802600060 EdXE0IF2ZHE 2
712-1 4 V2183608025 AESLUZEEES(SP) M8X25 2
712-1 5 13827010080 2 1
712-1| 15 (13827081130 olE &4, el 2
712-1| 16 |[13821112230 S A ASSY, &= d 21(1980) 2
712-1| 18 |[14527081160 SASHI(19.3) T=1.2 2
712-1( 19 (V2123606016 =2 = E(SP) M6X16 2
712-1| 20 |[14527070073 240l 8t AASSY 1
712-1| 21 13777081220 S A ASSY , A &8I 1
712-1| 22 (13777081210 S A ASSY, 2l R E/RE! 1
712-1| 23 |[18018200060 LI Z(PT3/8) 1
712-1| 24 |[14527081160 SASHI(19.3) T=1.2 5
712-1| 25 |[17688200050 A (90) 2
712-1| 26 |[10547081180 ol E{ & A&l /IN 1
712-1| 27 |[17467081250 ol E{ & A&l JOUT 1
712-1| 28 |[37681850160 BHE 2SI 25 1
712-1| 30 |16998201771 ol = OlE (& &) 1
712-1| 70 |[14527081260 or= A T E 2

NOTE

-175 -




==

FIG 712-2 HEATER & AIR-CON YearMonth
T395SHEU 2022-12
M—(22)
NOTE

-176 -




==
FIG 712-2 HEATER & AIR-CON YearMonth
T395SHEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
712-2| 31 |12345807201GB AELY M B3 comMP 1
712-2| 32 | 14628303200 & Zdl JASSY 1
712-2| 32 |13828303200 & Zdl M ASSY 1
712-2| 32 |13828303200 & Zdl M ASSY 1
712-2| 33 |V2183608025 L2EFUHEEE S (SP) M8X25 7
712-2| 34 | V2173610040 L2EFUAEEEF(S) M10X40 2
712-2| 35 |V2183608040 L2EE2AZSEES(SP) M8X40 2
712-2| 36 |14627300531 SUHEL=F 1
712-2| 37 |W2004610090 FEA=SEES) 1
712-2| 38 |V3042600100 L2EFAHEERS2S 1
712-2| 39 |14622100541 HAS 1
712-2| 40 |14622100531GB s2t=cl 1
712-2| 41 | V6001506302 SHOE 1
712-2| 42 | V7051400420 Cgsgd(ds) 1
712-2| 43 |13377210020 2k M (11X24X3) 1
712-2| 44 | 14622600100 = e X EM10/Kl =/4T) 1
712-2| 45 |12341210011GB YA 2 1
712-2| 46 | V2183608055 LAEFUEELZS(SP) M8X55 1
712-2| 47 |18998300010 V-8 E(A57) 1
712-2| 48 |12398302200 CIAXHK S A ASSY 1
712-2| 50 |V3802600060 SHIE0ISUHE 1
712-2| 51 |12518302801 A HS A ASSY 1
712-2| 51 |13828302800 SAASSY, A E/AEH M 1
712-2| 51 |13828302800 SAASSY, A E/AEH M 1
712-2| 52 |V2183608055 L2EF2AZSEES(SP) 2
712-2| 53 |V3802600080 SHIE0ISHHE 1
712-2| 54 |V4111600100 HetAM M10 1
712-2| 55 |17461032200GB 2HUIOIH Zdl0IE 1
712-2| 56 |V2183608065 L2EE2AZSESS(SP) M8X65 1
712-2| 57 | V2173608030 L2EFUAEEEF(S) M8X30 1
712-2| 58 |35602010150 ZESUAN 1
712-2| 59 17111032100 2HUIOIH X8 1
712-2| 60 |Vv2013608110 L2EFUAEEES) M8X110 1
712-2| 61 |V4111600080 HetAM 2
712-2| 62 | 17461032300 A HOIA 1
712-2| 63 |Vv4011600080 ALE2A 1
712-2| 64 |V3043600080 L2EFAHEES2S M8 1
712-2| 65 |12341044110DD grg o 1
712-2| 66 |17461036301 H E(A40.5) 1
712-2| 67 |12517081231 2l A ES A NO3 1
712-2| 67 |13828302700 S A ASSY.ClFHE/ZEAN 1
712-2| 67 |13828302700 S A ASSY.ClFHE/ZEAN 1
712-2| 68 |V2183608016 L2EFUAEEES(SP) M8X16 1
NOTE

- 177 -




FIG 713

T395SHEU

FENDER COVER

==
Year/Month

2022-12

NOTE

-178 -




==
FIG 713 FENDER COVER Year/Month
T395SHEU 202212

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
713 1 12397075021 #AHAHH , RH 1

713 1 12397075022 AHAHH, RH 1

713 1 12397075022 #AHAHH , RH 1

713 2 12397075010 A, LH 1

713 2 | 12397075011 EEHAY, LH 1

713 2 | 12397075011 EHAY, LH 1

713 3 19027662020 dE0 1

713 4 (17686040030 2l 8l SET, OO 22l 6

713 5 12397073111 olEctold 1

713 6 | 17686040030 2l 8l SET, OO 22l 11

713 7 12397073120 GoHEHE 2

713 8 | 17827073200 JZIHHASSY, 0l 01 24(4.5T) 8

713 9 10016540120 Y, 10220 4

713 10 |[19027025901 & =S ASSY 4

713 11 | V2183608020 L2EFUEEES(SP) 4

713 12 [ 15537070040 HH , AHIAHL 1

713 13 [ 14527070041 HAHAEEH/UHAHA 1

713 14 | V2323606016 A UAEFLUEE(SP) 2

713 15 | 17686040030 2l 8l SET, OO 22l 16

713 17 12397073130 el=dlole , ol Eetold 2

NOTE

-179 -




e
5| &
Wl
w5
3| &
-
L
@)
@)
4
)
N
78
0 g
T

NOTE

- 180 -



==
FIG 714 ROOF Year/ilonth
202212

T395SHEU

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

714 1 12397072200SR SOxg 1

714 1 12397072201SR SOxg 1

714 | 3 12397072110 ol=dl0le ,, F2 1

714 4 (V2183608030 L2EFUAEEES(SP) M8X30 5

714 6 | 14527072411 HH, U ZH 2

714 7 | 14527072420 =2, 0= 2

714 8 | 14527072500 2 H, 0l o/ ! 2

714 9 21575070110 =& 0l= E(m6) 4

NOTE

-181 -




FIG 715

T395SHEU

CABIN INTERIOR

==
Year/Month

2022-12

NOTE

-182 -




==
FIG 715 CABIN INTERIOR Year/Month
T395SHEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
715 1 10548033300 A AE 1
715 2 | 12397075070 B2 HHB/RH 1
715 2 | 12397075071 B2 d HHB/RH 1
715 2 | 12397075071 B2 d HHB/RH 1
715 3 | 12397075080 B2 HUBI/LH 1
715 3 | 12397075081 B2 HUBI/LH 1
715 3 | 12397075081 B2 HUBI/LH 1
715 4 (17686040030 2l 8l SET, OO 22l 6
715 5 12397074100 A M3 2 MOTOR ASSY 1
715 6 |12397075090SR A= A 1
715 7 | V2183608020 L2EFUAEEES(SP) 4
715 9 12397023480 CL IS e 1
715 | 10 |12397074200 HE K |IAE3 1
715 | 11 10548033400 22X QBR2P) 1
715 | 12 |12517012800GB S Sd0lE Zdl e comP 1
715 | 13 |V2183608025 L2EFUHEEES(SP) 4
715 | 14 |12517012900GB RS Z2dI0IE 1
715 | 15 |V2183608035 L2EFUHEEES(SP) 2
715 | 16 | 13606571000 SOl BHAE 2
715 | 17 |V3002600050 FEAHEES13 2
715 | 18 |Vv4011600050 ALE2LA 2
715 | 19 12397023480 CL IS e 1
715 | 20 | 11347072100 ol=dl0lE, Al Z e 1
NOTE

-183 -




8. 8 & PART NO. T8

FIG 801 BATTERY & MOUNTING
FIG 802 LIGHTS

FIG 803 INSTRUMENT PANEL
FIG 804 ELECTRIC SYSTEM
FIG 805 HARNESS (1)

FIG 806 HARNESS (2)

- 184 -

185
187
189
191
193
195



==
FIG 801 BATTERY & MOUNTING Year/Month

T395SHEU 2022-12

T393E-801

NOTE

- 185 -




==
FIG 801 BATTERY & MOUNTING Year/Month
2022-12

T395SHEU

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

801 1 14216000522 BH & 21 (12V80AH)ASSY 1

801 2 12136503001 SPNR 1

801 3 | 17406870011GB BHEI2I D& Szl 1

801 4 |V2323606020 A UAEFLUEE(SP) M6X20 2

801 7 | 11116502000 A0l 2 (BH H 2l)ASSY 1

801 7 | 11116502001 A0l S (bH H 2l)ASSY 1

801 8 11101032400 AZX, S22 1

801 10 |V3802600080 SdXE0ISLHE M8 1

801 11 (12120028430 A, BHE 1

801 12 | V1112605030 S AHE I Z2LHAL 4

801 | 13 [11106684300 St LI A(E XI)ASSY 1

NOTE

- 186 -




FIG 802

T395SHEU

LIGHTS

==
Year/Month

2022-12

NOTE

- 187 -




k!
FIG 802 LIGHTS Year/Month
2022-12
T395SHEU
KEY NO PART NO DESCRIPTION SPEC | QTY |Rrepair|EFFECTIVE| pEMARKS

DATE

802 1 11106685001

otLIA  sllEd& T

NOTE

- 188 -




FIG 803

T395SHEU

INSTRUMENT PANEL

==
Year/Month

2022-12

NOTE

- 189 -




S
Year/Month
FIG 803 INSTRUMENT PANEL
2022-12
T395SHEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
803 1 | 17466602104 oy 4,0l E 1
803 1 | 17466602103 oy 4,0l E 1
803 | 7 [10556031020 St LHAHEE 1
803 8 [13986031030 HEE 2te | 2 1
803 | 10 |[13156642202 ZHl AL 1
803 | 12 |[12516743300 A 2| X (PTO)ASSY 1
803 | 14 |14537072501 WY A EH AL XIASSY 1
803 | 15 |[14527078550 et PTO 1
803 | 16 |[V1222604010 & XHEEHH| &2 LEAKSP) M4X10 4
803 | 17 |36522712300 A2 Xl ASSY 1
803 | 19 |[16626582403 A XI(2Etel) SET 1
803 | 20 |13746462600 A2 Xl ASSY, 4Et PTO 2= 1
803 | 21 [10536462600 AQIXIASSY , LEAZRE 1
803 | 22 |[17466462700 A Xl ASSY, INHIBIT 1
803 | 23 |[17466462600 AP Xl ASSY , REGEN 1
NOTE

-190 -




S/
FIG 804 ELECTRIC SYSTEM Year/Month

2022-12

T395SHEU

8 _|@ IIIl-llIlvllIl-‘lII-‘III-llII-llII“‘II“III-‘A‘II‘-,‘.}

10 _ﬁf
) 1

HARNESS (E/G)
=y

=38 S T S
5_5{,-v e
<O omiNsmw

§I

lu

ML -‘4‘ r \-\.
- N b %

2
|

2
%
33
I [
e’\«
* =) 3
L
32 i | &
1 5
NN

T3935H-E-804

NOTE

-191 -




==
FIG 804 ELECTRIC SYSTEM Year/Month
T395SHEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
804 1 13776683000 Ol &I StLI A ASSY 1
804 | 3 [13606642401 Z 3| ASET 3p(2 A¥4) label:silver 1
804 4 [V2323606016 A UAEFLEE(SP) M6X16 2
804 5 (15186213200 A& 2Ol EARIX] ASSY 1
804 | 5-01 | 14326210061 SEUHEM12) 2
804 6 |V2113606012 S22 = E(S) M6X12 1
804 7 | 14526642101 A Ol AASSY, == 1
804 | 7-01 | 15756230100 7 X (2 d E/32V10A) 32V10A 4
804 | 7-02 | 15756230110 7 X (2d E/32v15A) 32V15A 6
804 8 | 13424020060 A 0l = E+OI(300) 2
804 9 | 13764020030 A Ol = Et0I(140) 3
804 10 |[14441010161 cSHUOOIH=ASE 2 1
804 | 22 |14726642000 A RIXI(F Al) SET, CRUISE 1X1X1 1
804 | 30 |V2193606016 F2A =S E(SPL) 3
804 | 31 |17686641110 G2 & dlol 2
804 | 32 |V2323606016 A UAEFLUEE(SP) M6X16 1
804 | 33 |13266212003 = 1
804 | 34 |13746300100 A E E2f ASSY 1
804 | 35 |V2113608020 F2Z=E(S) M8X20 2
804 | 36 |16586652000 S ESEl 1
804 | 37 |14887024000 1S & TASSY 1
804 | 38 |16626692100 Ol S EFOI TH 1
804 | 39 |36502612620 S REZRFE(50A) 50A 2
804 | 40 |19026802120 S REZFFE(60A) 60A 2
804 | 41 |11206802120 S REZFFE(30A) 30A 1
NOTE

-192 -




==

FIG 805 HARNESS (1) Year/Month

2022-12
T395SHEU
WORKING LAMP(REAR RH)
WASHER THANﬁ
REAR WIPER
: WORKING LAMP(REAR.LH)
— a g _
RS
24 N
R
l_ Eﬁemsm
Qf \
WORKING LAMP(FRONT RH) . (FORNT) W13
| FRONT WIPER _ b= wns(:gg}mx .

~FFC.

"o STOP LAMP(RH) .

WORKING LAMP(FRONT-UH)_, TURN SIGNAL LAMP(RH) \

~ Al it = --:‘_‘.:..::\_\ \

.
REAR HARNESS

|}

o CABIN HARNESS

y STOP LAMP(LH)

L& TURN SIGNAL LAMP(LH)
“NUMBER PLATEL LAMP

il | CRLIISE MAGNETIC

COMBINATION LAM P{R «\

"7 PARKNG SW

11

cqnﬁluaﬁbw LAMP(LH) T393SH-E-805

@

E/G HARNESS

NOTE

-193 -




==
FIG 805 HARNESS (1) Year/Month
T395SHEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
805 | 11 | 13776683601 ofLI A ASSY, REAR 1
805 | 13 |12397024900 OfLI AASSY , IHE! 1
805 | 14 |12396683701 OfLIA ASSY , RIAHE 3 1
805 | 15 |17827024500 &l L S ASSY 1
805 | 16 | 14527062600 S HASSY, Z & E/2t0IH 1
805 | 16 | 14527062600 S HASSY, Z & E/2t0IH 1
805 | 16 | 14527062601 S HASSY, ZE2E/2t0IH 1
805 | 17 |V2193606020 2= E(SPL) 1
805 | 18 |13827082220 HAE S ASSY, 602 1
805 | 18 |14527082220 Ol 2 EZSHASSY 1
805 | 19 |V1222605016 & X2 I & 2 LEAHSP) 4
805 | 19 |V1222605016 & XS EHI &2 LEAKSP) 4
805 | 19 |V1222605016 & XHE I & 2 LEAHSP) 4
805 | 20 |16997032000 2 H(2H0/1H) ASSY 1
805 | 20 |16997032000 2 H(2H0I1H) ASSY 1
805 | 20 |16997032001 2 H(2H0I1H) ASSY 1
805 | 21 |V2193606020 2= E(SPL) 1
805 | 22 |10016562000 S HIUl 0l & & & ASSY 2
805 | 23 |14527025501 ALlHE ASSY 2
805 | 24 |14527073120 ADEUHE, AR 8
805 | 25 |10037072300 OHEILE ASSY 1
805 |25-01|10037072310 OHHI L 1
805 |25-02|V1907004020 & XS Bl EH = LEAH 2
805 | 26 |12397082230 A E L E I 0= assy 1
805 | 27 |17687025300 HNOI=E2E 1
805 | 28 |14527070051 AP XIASSY, 2t 0l IH/& & 1
805 | 34 |13267028202 EdlgcdHB A ASSY 1
805 | 35 |V1112605030 A XS 2LEAL 3
NOTE

194 -




==

FIG 806 HARNESS (2) Year/Month
T395SHEU 2022-12
NOTE

-195 -




==
FIG 806 HARNESS (2) Year/Month
2022-12
T395SHEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
806 1 12346682001 of LI A (2l &) ASSY 1
806 1 12346682002 of LI A (2l &) ASSY 1
806 1 12346682003 of LI A (2l &) ASSY 1
806 1 12346682004 of LI A (2l &) ASSY 1
806 1 12346682005 of LI A (2l &) ASSY 1
806 1 12346682006 ofLIA ASSY , ol 1
806 5 | 13424020060 A0 = Et01(300) 5
NOTE

- 196 -




9. cte/=& PART NO.T9

FIG 901 TOOL & ACCESSORY 198
FIG 902-1 LABEL 200
FIG 902-2 LABEL 203

FIG 903 WEIGHT 206

-197 -



==
Year/Month

FIG 901 TOOL & ACCESSORY
T395SHEU 2022-12
15 17
NOTE

- 198 -




==
FIG 901 TOOL & ACCESSORY Year/onth
2022-12
T395SHEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
901 14 (13979120020 A E & H M (T355NH/SH) 1
901 15 13779120030 £S=5, T395SH 1
901 17 (12147078721 J| SET 1
901 19 (12136213210 i, =HE QE 1
NOTE

- 199 -




FIG 902-1

T395SHEU

LABEL

==
Year/Month

2022-12

and buckel.

Do not touch while

the system is hot,
| m It cause serious

burns

\

A\ WARNING | |
Do not use the 1
sub shift lever \
at "H" postion when|| |

posi
driving backward \

ﬂ Stay clear of raised Boom

42

AWARNING

B2 /iy

and injury

Never use the dif- -
lock at high speed or JL-

on the rood as this
i Cause rolioves

16

(A WARNING |

FNES

LOCK)

Abactys 88 tha Kncer 10 ook when
1. Trarvalling on the road

3 aking adjustment 10 an impisment
Suddan droping of an Mmpisment

can cause serious injry or death

a3

o Work in ventilated
0 Area.

1N

ADANGER .&
Oz, | i

AWARNING]

54

Always fasten
Your seat beit.

AWARNING

Keep hands and
clothing away from
rotaling fan and

belts to  prevent

serious injury.
rrimnans

6

NOTE

- 200 -



E/E
FIG 902-1 LABEL vear/Month
T395SHEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
902-1 2 12389040040 SUHEZ0I3 1
902-1 3 12009100020 che | & /I 1
902-1 4 12009100070 ctel | 2 3/8d013 1
902-1 5 12009100240 et =9l/A S| 1
902-1 6 12009100120 chel | = o/ 2
902-1 7 12009100150 ctel A 0/2HCIUIOIE 2 1
902-1 8 12009100230 ctel | =9/F 2 1
902-1 9 12009100130 ctel | f &/PTO 1
902-1( 10 |[12009100010 ctel, B /RHE 1
902-1| 11 12009100030 ctel | 3 /BHD1 I A 1
902-1| 12 |[12009100160 el RE/ISES2X 1
902-1 13 |[12009100190 ctel BN E 1
902-1 14 |[12009100210 e B/AZE 1
902-1 15 |[12009100050 cte B /30|H 2 1
902-1| 16 |[12389100060 el A/Xs10A 1
902-1| 17 (12009100140 che | & /A0 1
902-1| 18 (17689100170 chel | 3=9|/ot A 1
902-1 19 [12389200050 ctel | FHIS/IHs0dE 1
902-1 20 [12519100040 2t (PTO, M+R) 1
902-1| 21 14979010070 ctE(2H = 1
902-1| 23 (13749010042 0t3 , /1395 2
902-1| 23 (13749010041 03, 1395 2
902-1| 28 |[12389430040 4wD0I=3a 1
902-1| 29 |[14726400010 gESAEIEEd0l3) 1
902-1| 32 |[12609040620 d(AEE) 1
902-1| 33 [12389100040 ctdl 3/ ASES 1
902-1| 37 |[12009100080 cte  B/EE 1
902-1| 38 |[14729020110 (R E) 1
902-1 39 (18711201100 e ENMREER 1
902-1| 40 (12399042110 chel | R 1
902-1| 42 (17699100100 ctel  ZA /X0 AEEE 1
902-1| 43 (12009100111 e I E/AHZ 1
902-1| 44 |[12209041222 .2 Dl =&t ut 1
902-1| 45 (17699100090 ctel, A /X 0|AE 1
902-1| 46 |12389040190 o oHS Y & XI/6H ) CONTROL ID 1
902-1| 47 |12389040200 ¥ EH(S 2 & XI/4S) CONTROL ID 1
902-1| 48 |[12389040920 et (B X7 2/A) 1
902-1| 49 |[15189030060 I EQI3(A) 1
902-1 50 |[12149020110 ctel  HIMNE S 1
902-1| 51 12519100130 ctel JdelA 1
902-1| 52 (12519100140 ctel HIIOIE 1
902-1| 53 (12137025120 ctel 2HE 2E 1
902-1| 54 |[15829040220 M2 XA E Y EHEU) 1
902-1| 55 |[12519040230 cEZgg 1
902-1| 56 |[13769045040 & Al ZHCABIN) 1
NOTE

-201 -




k!
FIG 902-1 LABEL Year/Month
T395SHEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |Rrepair|EFFECTIVE| pEMARKS

DATE

902-1| 60 |14119010020

cHeE | /TYM 60

NOTE

- 202 -




FIG 902-2

T395SHEU

LABEL

==
Year/Month

2022-12

Operator's
| manual I

A WARNING

@ | (®)

Always appiy the park brake
when parking.

Failure to do so can cause
accidents and damages.

)
—

Do not use the
accelerator lever
execpt working
on the field.

1200-510-021-0

14

P

manual,

#Starl engine only Trom operators
seat. if safety start switch is
by passed engine can start with
tranamission in gear.

#De nol connect or shert acress
terminal on starter solenald.

sAttach booster cables as shown
on battery decal and operators

Starling In gear causing runaway
ean result in serious Injury.

~

Start only from
saat in park or
| neutral

38

Brake pedals must a
locked t
on the highway. This
uniform braki

ot adjust
the |11 handle
when traveling.

1300100080

turns must 0

37 L slow s

ether when Lrglvelllng

maAXIMLUm slo?%gng a%ﬂty snarp
nly be ma

!wa

waill ansum

]

bar or

hitch.

[P et

17

Rotatin
faﬂ‘acal?

A\ DANGER

driveline con-
f-ﬁllﬁe ﬂ&alh

He all dn\rs |II'1I'!
'I'rast?lor and aqui
shields in pla
operation

9

Periodic ventilation should
be made to avoid suffocation
while healing asnd arr condit-

ioning is used. Sleeping in
the cab is prohibited.

OGS

[ EPA REGULATION |

| USE ULTRA LOW
|| SULFUR FUEL ONLY

39

1395

W TYmMm

60

A €=\ -]

48

Inner/Outer air Ventilation

«When grills of rear and both sides
are opened, inner air will vestilate in.

(AWARNING |

LOCK d =l UNLOCK

@ LOCK BUTTEN

Push the butten to lock
position with joystick lever
is neutral whenever the
implement is not operation.

inesercoso ) |

45

NOTE

- 203 -




==
FIG 902-2 LABEL vear/Month
T395SHEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
902-2 2 12389040040 SUHEZ0I3 1
902-2 3 12009100020 che | & /I 1
902-2 4 12009100070 ctel | 2 3/8d013 1
902-2 5 12009100240 et =9l/A S| 1
902-2 6 12009100120 chel | = o/ 2
902-2 7 12009100150 ctel A 0/2HCIUIOIE 2 1
902-2 8 12009100230 ctel | =9/F 2 1
902-2 9 12009100130 ctel | f &/PTO 1
902-2( 10 |[12009100010 ctel, B /RHE 1
902-2( 11 12009100030 ctel | 3 /BHD1 I A 1
902-2( 12 |[12009100160 et Ig/ss2X 1
902-2( 13 |[12009100190 ctel BN E 1
902-2( 14 (12009100210 ctel  A/AZE 1
902-2( 15 |[12009100050 cte B /30|H 2 1
902-2( 16 |[12389100060 el A/Xs10A 1
902-2( 17 |[12009100140 che | & /A0 1
902-2( 18 (17689100170 chel | 3=9|/ot A 1
902-2( 19 |[12389200050 ctel | FHIS/IHs0dE 1
902-2( 20 [12519100040 2t (PTO, M+R) 1
902-2| 21 14979010070 ctE(2H = 1
902-2( 23 (13749010042 0t3 , /1395 2
902-2( 23 (13749010041 03, 1395 2
902-2| 28 |[12389430040 4wD0I=3a 1
902-2( 29 (14726400010 gESAEIEEd0l3) 1
902-2( 32 |[12609040620 d(AEE) 1
902-2( 33 |[12389100040 ctdl 3/ ASES 1
902-2( 37 |[12009100080 cte  B/EE 1
902-2( 38 |[14729020110 (R E) 1
902-2( 39 (18711201100 e ENMREER 1
902-2( 40 (12399042110 chel | R 1
902-2( 42 (17699100100 ctel  ZA /X0 AEEE 1
902-2( 43 (12009100111 e I E/AHZ 1
902-2( 44 |[12209041222 .2 Dl =&t ut 1
902-2( 45 (17699100090 ctel, A /X 0|AE 1
902-2| 46 |12389040190 o oHS Y & XI/6H ) CONTROL ID 1
902-2| 47 |12389040200 IS 2 & XI/AHS) CONTROL ID 1
902-2| 48 |[12389040920 et (B X7 2/A) 1
902-2 49 (15189030060 I EQI3(A) 1
902-2( 50 (12149020110 ctel  HIMNE S 1
902-2| 51 12519100130 ctel JdelA 1
902-2 52 (12519100140 ctel HIIOIE 1
902-2 53 (12137025120 ctel 2HE 2E 1
902-2| 54 |[15829040220 M2 XA E Y EHEU) 1
902-2( 54 ([T0019110060 HAMHIE +~F/EU 1
902-2 55 |[12519040230 cEZgg 1
NOTE

- 204 -




==
FIG 902-2 LABEL Year/Month
T395SHEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
902-2| 56 |13769045040 & A EHCABIN) 1
902-2| 60 |14119010020 el /TYM 60 2

NOTE

- 205 -




FIG 903 WEIGHT

T395SHEU

==
Year/Month

2022-12

T393SH-E-803

NOTE

- 206 -




==
Year/Month
FIG 903 WEIGHT
202212
T395SHEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
903 1 13019400071GB & 14 A Ol E(18KG) 4
903 2 14579131900 = E COMP , 2l 0l &E(14X240) 1
903 2 13929609300 A0l E = E(365) 1
903 3 | V4111600140 HetAM M14 2
903 4 (V4011600140 ALE LA M14 1
903 5 | V3043600140 L2EFAHEES2SE M14 2
903 6 |13604073200GB AQl< 3 CoOmMP 1
903 7 | V2023612045 LEFUEE(OS) 4
903 8 13603063000 2l ASSY 1
903 9 | V3343600120 L2EFAHEII=2S M12 4
903 10 |[17409132100GB AI0IE Eci3! cCOMP 1
903 11 | V2173612030 L2EFUAEEEF(S) 6
903 12 {V4111600120 HetAM M12 4
903 13 V4011600120 ALE2LA M12 4
NOTE

- 207 -




